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/REMARKS

SNL NPN RF Product Code No./Serial No. 

1 F17-1831-000 1 imagePRESS C850 series
WJC
208V

2 F17-1841-000 1 imagePRESS C850 series
WJD
230V

3 F17-1833-000 1 imagePRESS C65
WJJ
208V
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001C NPN RF ACCESSORIES C850, C750, C65

1 FG5-5794-000 1 HANDLE,MAIN BODY

2 FE3-6397-000 3 SHEET, MEDIA INDICATION

3 FU8-8178-000 3 LABEL, PAPER SIZE

4 FU8-8175-000 1 LABEL, CASSETTE NUMBER

5 FM1-C678-000 1 INDEX PAPER GUIDE ASS'Y

6 FU8-8146-000 1 LABEL, INDEX PAPER GUIDE

7 FE3-9943-000 1 LABEL, MOUNTING INSTRUCTION

8 FL0-3261-000 1 PLATE, LIFTING

9 FL3-6526-000 1 SHEET, SEPARATION

10 FU8-8203-000 3 LABEL, ENVELOPE SIZE

11 WE8-6994-000 2 CORE, FERRITE

12 FU8-8145-000 3 LABEL, INDEX PAPER SET English

13 FU8-8174-000 3 LABEL, INDEX PAPER SET

French, German, 
Spanish, Italian, 
Portuguese, 
Traditional Chinese, 
Korean

14 FC0-2235-000 1 BAG, WASTE TONER

15 FC0-2236-000 1 BAND, WASTE TONER

16 FC0-2237-000 1 JOINT, WASTE TONER
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100D NPN RF EXTERNAL COVERS, PANELS, ETC.
C850, C750 
208V

1 FB6-0450-000 1 WASHER

2 FC0-8281-000 1 MOUNT, HINGE FIXED

3 FC0-8302-000 5 SCREW, W/WASHER, M4X10

4 FC0-9385-000 1 SLIDER

5 FC0-9497-000 1 SEAL, COOLING DUCT

6 FE4-7522-000 1 CUSHION, FLAPPER

7 FC0-9660-000 1 COVER, LEFT UPPER

8 FC0-9669-000 1 COVER, RIGHT LOWER, FRONT

9 FC0-9670-000 1 COVER, LOWER

10 FC0-9671-000 1 COVER, RIGHT LOWER REAR, 2

11 FC0-9672-000 1 COVER, RIGHT, MIDDLE

12 FC0-9673-000 1 COVER, LEFT LOWER, FRONT

13 FC0-9674-000 1 COVER, LEFT LOWER, REAR

14 FC0-9676-000 1 COVER, CASSETTE, LOWER

15 FE8-2142-000 1 PANEL, UPPER, FRONT

16 FE8-2143-000 1 COVER, USB PORT

17 FE8-2146-000 1 COVER, BLANKING

18 FC0-9686-000 1 SEAL

19 FL0-4504-000 1 COVER, BOX, LEFT

20 FC0-9690-000 1 COVER, CONNECTOR, LEFT

21 FC0-9691-000 1 COVER, HARD DISK DRIVE

22 FC0-9692-000 1 COVER, BOX, RIGHT

23 FC0-9693-000 1 COVER, BOX CONNECTOR, RIGHT

24 FC0-9694-000 1 COVER, RIGHT, REAR

25 FC0-9695-000 1 COVER, RIGHT CENTER, FRONT

26 FC0-9844-000 1 COVER, DECK GUIDE

27 FC0-9845-000 1 GUIDE, DECK

28 FE8-2148-000 1 LABEL, DEVICE PORT

29 FC5-1282-000 4 RUBBER, COVER

30 FC5-2652-000 1 COVER, SIDE REGIST. ADJUST, L.

31 FC5-2668-000 1 PANEL, DECK

32 FC8-1835-000 1 HINGE

33 FC8-1844-000 1 COVER, MAIN SWITCH

34 FC8-4724-000 1 LABEL, TONER EXCHANGE

35 FC9-4041-000 1 FLAG, OPEN/CLOSE DETECT

36 FE2-0016-010 1 PLATE, REINFORCEMENT

37 FE2-0108-020 1 COVER, ARM, LOWER

38 FE2-0123-010 1 COVER, BLANKING

39 FE2-0125-010 1 COVER, BASE, FRONT

40 FE2-0126-010 1 COVER, BASE, REAR

41 FE2-0127-010 1 COVER, ARM SIDE END

42 FE2-0128-010 1 COVER, ARM, LOWER
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43 FE2-0199-010 1 PLATE, GROUNDING

44 FE8-2144-000 1 COVER, USB, LOWER

45 FE2-0290-000 1 HINGE, TORQUE

46 FE2-0301-000 1 HINGE, UPPER

47 FE3-6389-000 2 COVER, HANDLE

48 FE3-6390-000 1 COVER, BOX, UPPER

49 FE3-6396-000 1 STOPPER

50 FE3-8179-000 1 BAND

51 FK2-8365-000 1 CABLE, USER INTERFACE

52 FL0-1252-000 1 COVER, SILENCER

53 FL0-1253-000 1 DUCT, FAN

54 FL0-1265-000 1 LID, OZONE FILTER

55 FC0-9688-000 1 COVER, RIGHT UPPER

56 FE2-0195-010 1 COVER, LID

57 FC0-9495-000 1 COVER, FRONT

58 FL2-8697-000 1 PLATE, DUCT PARTITION

59 FL3-4101-000 2 FILTER, OZONE [DP]

60 FL3-7553-000 1 FILTER, DUST [DP]

61 FL3-7728-000 1 COVER, RIGHT LOWER REAR, 1

62 FL3-7729-000 1 PANEL, REAR LOWER

63 FL3-7798-000 1 HINGE, LOWER

64 FL1-0542-000 1 COVER, DEVICE PORT

65 FM1-M140-000 1 TONER EXCHANGE COVER ASSEMBLY

66 FM0-1564-000 1 LEFT COVER ASSEMBLY, MIDDLE

67 FM0-2863-000 1 CABLE, UI POWER SUPPLY

68 FM0-4904-000 1 CURTAIN ASSEMBLY, REAR

69 FM1-C680-000 1 LINK ARM UNIT

70 FM1-C681-000 1 ARM COVER ASS'Y, UPPER

71 FM1-C734-000 1 CLEANING SHEET UNIT, NONWOVEN

72 FS1-9078-020 1 SCREW,STEPPED,M4

73 FS5-9217-010 6 SCREW, STEPPED, M4

74 XA9-1249-010 4 SCREW,TP M4X8

75 FU6-4563-000 1 PIN, HINGE

76 FU6-8525-000 1 LABEL, WIRE HEIGHT

77 FU8-8162-000 1 LABEL, MAP

78 XA9-2010-000 2 SCREW, TP, M3X6

79 XZ9-0379-000 2 LATCH

80 FC0-8307-010 1 BASE, FRAME

81 XA9-0732-010 3 SCREW,RS,M4X8

82 FU5-9905-000 1 LABEL, CONNECTION CAUTION
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100E NPN RF EXTERNAL COVERS, PANELS, ETC. C65

1 FB6-0450-000 1 WASHER

2 FC0-8281-000 1 MOUNT, HINGE FIXED

3 FC0-8302-000 5 SCREW, W/WASHER, M4X10

4 FC0-9385-000 1 SLIDER

5 FC0-9497-000 1 SEAL, COOLING DUCT

6 FE4-7522-000 1 CUSHION, FLAPPER

7 FC0-9660-000 1 COVER, LEFT UPPER

8 FC0-9669-000 1 COVER, RIGHT LOWER, FRONT

9 FC0-9670-000 1 COVER, LOWER

10 FC0-9671-000 1 COVER, RIGHT LOWER REAR, 2

11 FC0-9672-000 1 COVER, RIGHT, MIDDLE

12 FC0-9673-000 1 COVER, LEFT LOWER, FRONT

13 FC0-9674-000 1 COVER, LEFT LOWER, REAR

14 FC0-9676-000 1 COVER, CASSETTE, LOWER

15 FE8-2142-000 1 PANEL, UPPER, FRONT

16 FE8-2143-000 1 COVER, USB PORT

17 FE8-2146-000 1 COVER, BLANKING

18 FC0-9686-000 1 SEAL

19 FL0-4504-000 1 COVER, BOX, LEFT

20 FC0-9690-000 1 COVER, CONNECTOR, LEFT

21 FC0-9691-000 1 COVER, HARD DISK DRIVE

22 FC0-9692-000 1 COVER, BOX, RIGHT

23 FC0-9693-000 1 COVER, BOX CONNECTOR, RIGHT

24 FC0-9694-000 1 COVER, RIGHT, REAR

25 FC0-9695-000 1 COVER, RIGHT CENTER, FRONT

26 FC0-9844-000 1 COVER, DECK GUIDE

27 FC0-9845-000 1 GUIDE, DECK

28 FE8-2148-000 1 LABEL, DEVICE PORT

29 FC5-1282-000 4 RUBBER, COVER

30 FC5-2652-000 1 COVER, SIDE REGIST. ADJUST, L.

31 FC5-2668-000 1 PANEL, DECK

32 FC8-1835-000 1 HINGE

33 FC8-1844-000 1 COVER, MAIN SWITCH

34 FC8-4724-000 1 LABEL, TONER EXCHANGE

35 FC9-4041-000 1 FLAG, OPEN/CLOSE DETECT

36 FE2-0016-010 1 PLATE, REINFORCEMENT

37 FE2-0108-020 1 COVER, ARM, LOWER

38 FE2-0123-010 1 COVER, BLANKING

39 FE2-0125-010 1 COVER, BASE, FRONT

40 FE2-0126-010 1 COVER, BASE, REAR

41 FE2-0127-010 1 COVER, ARM SIDE END

42 FE2-0128-010 1 COVER, ARM, LOWER

43 FE2-0199-010 1 PLATE, GROUNDING
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44 FE8-2144-000 1 COVER, USB, LOWER

45 FE2-0290-000 1 HINGE, TORQUE

46 FE2-0301-000 1 HINGE, UPPER

47 FE3-6389-000 2 COVER, HANDLE

48 FE3-6390-000 1 COVER, BOX, UPPER

49 FE3-6396-000 1 STOPPER

50 FE3-8179-000 1 BAND

51 FK2-8365-000 1 CABLE, USER INTERFACE

52 FL0-1252-000 1 COVER, SILENCER

53 FL0-1253-000 1 DUCT, FAN

54 FL0-1265-000 1 LID, OZONE FILTER

55 FC0-9688-000 1 COVER, RIGHT UPPER

56 FE2-0195-010 1 COVER, LID

57 FC0-9495-000 1 COVER, FRONT

58 FL2-8697-000 1 PLATE, DUCT PARTITION

59 FL3-4101-000 2 FILTER, OZONE [DP]

60 FL3-7553-000 1 FILTER, DUST [DP]

61 FL3-7728-000 1 COVER, RIGHT LOWER REAR, 1

62 FL3-7729-000 1 PANEL, REAR LOWER

63 FL3-7798-000 1 HINGE, LOWER

64 FL1-0542-000 1 COVER, DEVICE PORT

65 FM1-M140-000 1 TONER EXCHANGE COVER ASSEMBLY

66 FM0-1564-000 1 LEFT COVER ASSEMBLY, MIDDLE

67 FM0-2863-000 1 CABLE, UI POWER SUPPLY

68 FM0-4904-000 1 CURTAIN ASSEMBLY, REAR

69 FM1-C680-000 1 LINK ARM UNIT

70 FM1-C681-000 1 ARM COVER ASS'Y, UPPER

71 FM1-C734-000 1 CLEANING SHEET UNIT, NONWOVEN

72 FS1-9078-020 1 SCREW,STEPPED,M4

73 FS5-9217-010 6 SCREW, STEPPED, M4

74 XA9-1249-010 4 SCREW,TP M4X8

75 FU6-4563-000 1 PIN, HINGE

76 FU6-8525-000 1 LABEL, WIRE HEIGHT

77 FU8-8162-000 1 LABEL, MAP

78 XA9-2010-000 2 SCREW, TP, M3X6

79 XZ9-0379-000 2 LATCH

80 FC0-8307-010 1 BASE, FRAME

81 XA9-0732-010 3 SCREW,RS,M4X8

82 FU5-9905-000 1 LABEL, CONNECTION CAUTION
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100F NPN RF EXTERNAL COVERS, PANELS, ETC.
C850, C750 
230V

1 FB6-0450-000 1 WASHER

2 FC0-8281-000 1 MOUNT, HINGE FIXED

3 FC0-8302-000 5 SCREW, W/WASHER, M4X10

4 FC0-9385-000 1 SLIDER

5 FC0-9497-000 1 SEAL, COOLING DUCT

6 FE4-7522-000 1 CUSHION, FLAPPER

7 FC0-9660-000 1 COVER, LEFT UPPER

8 FC0-9669-000 1 COVER, RIGHT LOWER, FRONT

9 FC0-9670-000 1 COVER, LOWER

10 FC0-9671-000 1 COVER, RIGHT LOWER REAR, 2

11 FC0-9672-000 1 COVER, RIGHT, MIDDLE

12 FC0-9673-000 1 COVER, LEFT LOWER, FRONT

13 FC0-9674-000 1 COVER, LEFT LOWER, REAR

14 FC0-9676-000 1 COVER, CASSETTE, LOWER

15 FE8-2142-000 1 PANEL, UPPER, FRONT

16 FE8-2143-000 1 COVER, USB PORT

17 FE8-2146-000 1 COVER, BLANKING

18 FC0-9686-000 1 SEAL

19 FL0-4504-000 1 COVER, BOX, LEFT

20 FC0-9690-000 1 COVER, CONNECTOR, LEFT

21 FC0-9691-000 1 COVER, HARD DISK DRIVE

22 FC0-9692-000 1 COVER, BOX, RIGHT

23 FC0-9693-000 1 COVER, BOX CONNECTOR, RIGHT

24 FC0-9694-000 1 COVER, RIGHT, REAR

25 FC0-9695-000 1 COVER, RIGHT CENTER, FRONT

26 FC0-9844-000 1 COVER, DECK GUIDE

27 FC0-9845-000 1 GUIDE, DECK

28 FE8-2148-000 1 LABEL, DEVICE PORT

29 FC5-1282-000 4 RUBBER, COVER

30 FC5-2652-000 1 COVER, SIDE REGIST. ADJUST, L.

31 FC5-2668-000 1 PANEL, DECK

32 FC8-1835-000 1 HINGE

33 FC8-1844-000 1 COVER, MAIN SWITCH

34 FU8-8164-000 1 LABEL, TONER EXCHANGE

35 FC9-4041-000 1 FLAG, OPEN/CLOSE DETECT

36 FE2-0016-010 1 PLATE, REINFORCEMENT

37 FE2-0108-020 1 COVER, ARM, LOWER

38 FE2-0123-010 1 COVER, BLANKING

39 FE2-0125-010 1 COVER, BASE, FRONT

40 FE2-0126-010 1 COVER, BASE, REAR

41 FE2-0127-010 1 COVER, ARM SIDE END

42 FE2-0128-010 1 COVER, ARM, LOWER
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43 FE2-0199-010 1 PLATE, GROUNDING

44 FE8-2144-000 1 COVER, USB, LOWER

45 FE2-0290-000 1 HINGE, TORQUE

46 FE2-0301-000 1 HINGE, UPPER

47 FE3-6389-000 2 COVER, HANDLE

48 FE3-6390-000 1 COVER, BOX, UPPER

49 FE3-6396-000 1 STOPPER

50 FE3-8179-000 1 BAND

51 FK2-8365-000 1 CABLE, USER INTERFACE

52 FL0-1252-000 1 COVER, SILENCER

53 FL0-1253-000 1 DUCT, FAN

54 FL0-1265-000 1 LID, OZONE FILTER

55 FC0-9688-000 1 COVER, RIGHT UPPER

56 FE2-0195-010 1 COVER, LID

57 FC0-9495-000 1 COVER, FRONT

58 FL2-8697-000 1 PLATE, DUCT PARTITION

59 FL3-4101-000 2 FILTER, OZONE [DP]

60 FL3-7553-000 1 FILTER, DUST [DP]

61 FL3-7728-000 1 COVER, RIGHT LOWER REAR, 1

62 FL3-7729-000 1 PANEL, REAR LOWER

63 FL3-7798-000 1 HINGE, LOWER

64 FL1-0542-000 1 COVER, DEVICE PORT

65 FM1-M140-000 1 TONER EXCHANGE COVER ASSEMBLY

66 FM0-1564-000 1 LEFT COVER ASSEMBLY, MIDDLE

67 FM0-2863-000 1 CABLE, UI POWER SUPPLY

68 FM0-4904-000 1 CURTAIN ASSEMBLY, REAR

69 FM1-C680-000 1 LINK ARM UNIT

70 FM1-C681-000 1 ARM COVER ASS'Y, UPPER

71 FM1-C734-000 1 CLEANING SHEET UNIT, NONWOVEN

72 FS1-9078-020 1 SCREW,STEPPED,M4

73 FS5-9217-010 6 SCREW, STEPPED, M4

74 XA9-1249-010 4 SCREW,TP M4X8

75 FU6-4563-000 1 PIN, HINGE

76 FU6-8525-000 1 LABEL, WIRE HEIGHT

77 FU8-8162-000 1 LABEL, MAP

78 XA9-2010-000 2 SCREW, TP, M3X6

79 XZ9-0379-000 2 LATCH

80 FC0-8307-010 1 BASE, FRAME

81 XA9-0732-010 3 SCREW,RS,M4X8

82 FU5-9905-000 1 LABEL, CONNECTION CAUTION

83 FU5-8549-000 1 LABEL, MULTI POWER CAUTION

84 FU8-8193-000 1 LABEL, SUB POWER SUPPLY CORD

85 FU5-8560-000 1 LABEL, GROUNDING CAUTION
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101 NPN RF INTERNAL COMPONENTS 1

1 FC0-0405-000 1 SPRING, TORSION

2 FC0-9512-000 1 PLATE, BUFFER MOUNTING, FRONT

3 FC0-9513-000 1 PLATE, BUFFER MOUNTING, REAR

4 FC9-4049-000 1 PLATE, READER FIXED, RIGHT

5 FC9-4085-000 1 PLATE, READER FIXED, LEFT

6 FK3-2575-000 1 SWITCH SW11

7 FU5-9900-000 9 SCREW, STEPPED, M4

8 FL2-8925-000 1 GLASS, DUST-PROOF

9 FL2-8926-000 2 PIN, READER POSITIONING

10 FM0-0875-010 1 SOLENOID UNIT SL9

11 FM0-1432-000 4 PRIMARY TRANSFER H.V. UNIT

12 FM0-1491-000 1 FR. INNER DOOR DRAWER ASSEMBLY

13 FM0-1562-000 1 ELES. HIGH VOLTAGE PCB ASS'Y

14 FM0-2858-000 1 CABLE, DEVELOPING H.V., COLOR

15 FM0-2859-000 1 CABLE, DEVELOPING H.V., BLACK

16 FM0-2917-000 1 TONER CONTAINER ID DRIVER PCB

17 FM0-2937-000 1 DEV. H.V. PCB ASSEMBLY, BLACK

18 FM0-2938-000 1 DEV. H.V. PCB ASSEMBLY, COLOR

19 FM3-9972-000 1 MAIN SWITCH ASS'Y

20 FS5-8623-000 1 LABEL, WARNING LESER

21 FS5-9277-020 3 SCREW, STEPPED, M4

22 FU5-2682-000 12 SPRING

23 FU5-9596-000 3 SCREW,STEPPED,RS,M3

24 FU8-8135-000 1 LABEL, EXCHANGE INSTRUCTION

25 VS1-8412-017 1 CONNECTOR, SNAP TIGHT, BL

26 VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL

27 XA9-0684-000 8 SCREW,M4X6

28 FL0-4501-000 3 SHEET, CUSHION

29 FC9-8812-000 1 PLATE, GROUNDING
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102 NPN RF INTERNAL COMPONENTS 2

1 FC8-2339-000 1 ROD, GLASS CLEANING

2 FC9-3889-000 1 HINGE

3 FC9-4107-000 1 COVER, I.T.B. INNER, RIGHT

4 FC9-4108-000 1 COVER, I.T.B. INNER

5 FC9-4109-000 1 COVER, I.T.B. INNER, LEFT

6 FC9-8402-000 1 SHAFT, HINGE

7 FE2-0270-010 2 RAIL, SLIDE

8 FK2-0003-00U 1 PHOTO SENSOR, KUA0046A PS134

9 FL2-4425-000 1 CLEANING PAD UNIT

10 FL3-7645-000 1 COVER, INNER, FRONT

11 FM0-2813-000 1 CABLE,BLACK TONER SENSOR,RIGHT

12 FM0-4896-000 1 CONTACT BLOCK UNIT

13 FM0-4905-000 4 TONER CONTAINER ID SENSOR UNIT

14 FM1-C653-010 1 TRANSFER CLEANER ASSEMBLY [DP]

15 FM3-9886-000 1 RAIL ASSEMBLY, LEFT

16 FM3-9887-000 1 RAIL ASSEMBLY, RIGHT

17 FS1-9253-020 2 SCREW, STEPPED M4X8

18 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK

19 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS6

20 XA9-1331-000 6 SCREW,MACH.,TRUSS HEAD,M4X4

21 XA9-1386-000 2 SCREW,RS,M3X8

22 FC8-1762-000 1 PLATE,FRAME POSITIONING, RIGHT

23 FC8-1763-000 1 PLATE, FRAME POSITIONING, LEFT
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103 NPN RF INTERNAL COMPONENTS 3

1 FC0-9410-000 3 PLATE, DEVELOPING GROUNDING

2 FC8-1936-000 1 SUPPORT, POWER DISPATCHING

3 FC8-2311-000 1 LEVER, ESTRANGEMENT

4 FC8-2334-000 3 GUIDE, CLEANER

5 FC8-2645-000 1 LEVER, LOCK

6 FC8-2646-000 1 DUCT, PRIMARY, LEFT

7 FC8-2647-000 1 RAIL, PRIMARY CORONA

8 FC9-0438-000 1 DUCT, PRIMARY, RIGHT

9 FC9-0439-000 1 SEAL, PRIMARY DUCT

10 FC9-3999-000 1 HOLDER, CAM SHAFT

11 FC9-9331-000 1 SHEET, GROUNDING

12 FC9-9332-000 1 PLATE, GROUNDING

13 VS1-8412-009 4 CONNECTOR, SNAP TIGHT, BL

14 FK2-0607-000 1 THERMOSENSOR THM5

15 FK2-7919-000 1 THERMISTOR UNIT THM6

16 FL2-8865-000 1 HINGE

17 FM0-1389-000 3 DEV. TERMINAL HOLDER ASSEMBLY

18 XD9-0134-000 1 RING, E

19 XD9-0136-000 2 RING, E

20 FM0-1546-000 1 DEVELOPING MOUNT UNIT

21 FM0-2811-000 1 CABLE, SENSOR CONNECTING

22 FM0-2847-000 1 CABLE, THERMISTOR

23 FM0-4945-000 1 I.T.BELT DRAWER ASSEMBLY

24 FM1-D901-000 1 HIGH VOLTAGE PCB ASSEMBLY

25 FM3-4961-000 1 BYPASS ASSEMBLY

26 FM3-7941-000 2 TEMPERATURE SENSOR PCB ASS'Y

27 FM3-9593-000 1 H.V. RESISTOR PCB ASSEMBLY

28 FM3-9890-010 1 PRIMARY H.V. CONNECTOR ASS'Y

29 FM3-9891-000 1 SENSOR UNIT, THERMO

30 FM3-9959-000 1 DEVELOPING RAIL MOUNT ASS'Y

31 FM4-1356-000 1 CABLE, DRUM HEATER

32 FM4-1410-010 1 CABLE, DEVELOPING, BLACK

33 FM4-1411-000 3 CABLE, DEVELOPING, COLOR

34 FM4-1414-000 1 CABLE, BIAS, BLACK

35 FM4-1430-000 1 CABLE, BIAS CONNECTING, BLACK

36 FS1-9102-020 2 SCREW, STEPPED, M3

37 FS5-9277-020 1 SCREW, STEPPED, M4

38 FU6-1182-000 2 BUSHING

39 FU7-2316-000 2 SPRING, TENSION

40 FU7-2344-000 1 SPRING, TENSION

41 FU7-2347-000 1 SPRING, TENSION

42 FU7-2389-000 3 SPRING, COMPRESSION

43 VS1-8412-027 1 CONNECTOR, SNAP TIGHT, BL



FIGURE
& KEY

NO.
PART NUMBER

R
A
N
K

QTY DESCRIPTION
SERIAL NUMBER

/REMARKS

44 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK

45 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

46 VS1-8412-005 1 CONNECTOR, SNAP TIGHT, BL

47 FC9-3714-000 2 HOLDER, THERMISTOR

501 XD1-1106-212 1 WASHER,COP

502 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4
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104C NPN RF INTERNAL COMPONENTS 4

1 FC0-8144-000 1 SPRING, LEAF

2 FC0-8156-000 1 SPRING, TORSION

3 FC0-8160-000 2 SPRING, LEAF

4 FC0-9415-000 1 COVER, DOOR SWITCH INNER

5 FC0-9850-000 1 HOOK, LEVER, LOWER

6 FC8-8802-000 1 BLOCK, PUSHING

7 FE2-0115-010 2 RAIL, SLIDE

8 FK2-0360-000 1 FAN FM2

9 FL0-1271-000 1 COVER, FIXING/FEEDER, RIGHT

10 FL0-1272-000 1 COVER, FIXING/FEEDER, LEFT

11 FL2-0439-000 1 FILTER, DUST [DP]

12 FL3-7604-000 1 COVER, FIXING/FEEDER SUB

13 FL3-7684-000 1 COVER, FIXING, UPPER

14 FM0-1455-000 1 FIXING DUCT ASSEMBLY

15 FM0-2079-000 1 CABLE, DOOR SWITCH, FRONT SW1, SW2

16 FM1-M160-000 1 POTENTIAL CONTROL PCB ASSEMBLY

17 FM1-D438-000 1 MOUNT, FRONT DOOR HINGE, LOWER

18 FU5-9224-000 2 SCREW, BH4X6(YELLOW)

19 FU5-9225-000 1 SCREW, W/WASHER, M4X10(YELLOW)

20 FU5-9571-000 1 SCREW, STEPPED M4X8(YELLOW)

21 FU6-1601-000 1 BUSHING

22 FU6-1602-000 1 BUSHING

23 XZ9-0581-000 1 CATCH,MAGNET

24 FU8-8139-000 1 LABEL, OPERATOR NUMBER, C5

25 FU8-8140-000 1 LABEL, OPERATOR NUMBER, C1

26 FU8-8141-000 1 LABEL, UNIT INSERT CAUTION

27 FU8-8138-000 1 LABEL, JAM CLEARING PROCESS

28 FL0-1894-000 1 HINGE

29 FU9-2372-000 1 SPRING, COMPRESSION

30 FU9-2393-000 2 SPRING, COMPRESSION

31 WC2-5803-000 1 SWITCH PS80

32 XA9-1331-000 6 SCREW,MACH.,TRUSS HEAD,M4X4

33 XA9-1386-000 15 SCREW,RS,M3X8

34 XA9-1788-000 6 SCREW, MACH.,TRUSS HEAD,M4X6

35 FU8-8209-000 1 LABEL, JAM CLEARING CAUTION
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105 NPN RF INTERNAL COMPONENTS 5

1 FB2-8094-020 2 KNOB, 1

2 FC0-9677-000 1 COVER, INNER, RIGHT LOWER

3 FC0-9849-000 1 HOOK, LEVER, UPPER

4 FC0-9971-000 4 PLATE, HINGE

5 FC8-8802-000 2 BLOCK, PUSHING

6 FC9-4117-000 1 PIN, POSITIONING

7 FE2-0194-010 1 BLOCK, HANDLE ASSIST

8 FE3-6391-000 2 COVER, GUIDE STOPPER

9 FM0-1566-000 1 INTERLOCK SWITCH UNIT SW7

10 FM0-2751-000 1 CABLE, RELAY

11 FM0-2818-000 1 CABLE, CASSETTE SIZE

12 FM1-D450-000 1 SENSOR UNIT, ENVIRONMENT ENV1

13 FM3-9976-000 2 GUIDE STOPPER ASSEMBLY

14 FU7-2352-000 2 SPRING, COMPRESSION

15 FU9-2390-000 6 SPRING, COMPRESSION

16 FU9-2424-000 9 SPRING, COMPRESSION

17 VS1-7177-002 2 CONNECTOR, SNAP TIGHT, BK

18 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL

19 VS1-8412-009 3 CONNECTOR, SNAP TIGHT, BL

20 VS1-8412-015 1 CONNECTOR, SNAP TIGHT, BL

21 WC2-5848-000 3 SWITCH, DETECT PUSH SW15, SW17, SW21

22 WG8-5783-000 9 IC,PHOTO-INTERRUPTER,LG248NL1A

PS139, PS140, 
PS141, PS142, 
PS143, PS144, 
PS145, PS146, 
PS147

23 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS39

24 XD9-0137-010 4 RING, E

25 FM0-1467-000 3 CASSETTE SIZE SENSING ASSEMBLY
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106 NPN RF INTERNAL COMPONENTS 6

1 FC2-2121-000 3 WASHER

2 FC8-4999-000 6 ROLLER, RAIL

3 FE2-0063-010 3 WIRE

4 FE3-6365-000 3 PULLEY

5 FE4-0758-000 3 SHEET, SILENCER SPONGE

6 FL3-7679-000 3 PLATE, ROLLER SHAFT

7 FL3-9417-010 3 ARM, ROLLER

8 FM0-1511-000 1 VERTICAL PIPE UNIT

9 FM0-1512-000 1 WASTE TONER FEED GEAR ASS'Y

10 FS5-9162-020 3 SCREW, STEPPED

11 FU9-2335-000 1 SPRING, TENSION

12 FU9-2375-000 3 SPRING, TENSION

13 XA9-0679-000 3 SCREW, MACH., FLAT HEAD, M3X4

14 XA9-0961-000 3 SCREW, W/WASHER, M4X10

15 XA9-0994-000 3 SCREW, TP, M4X6

16 XD9-0134-000 3 RING, E

17 XD9-0154-000 3 WASHER, SHIM

18 XG9-0497-000 3 BEARING, BALL, MR106ZZ,
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107 NPN RF MACHINE BOTTOM PLATE

1 FB4-1340-000 8 SCREW,ALLEN HEAD,M8X10

2 FC5-2687-000 2 PLATE, ADJUSTER MOUNTING

3 FC8-1832-010 1 CROSSMEMBER, LEFT LOWER

4 FC8-6639-000 2 ADJUSTER

5 FC9-3779-000 1 FLAG, REVERSE V. PATH SENSOR

6 FC9-3836-000 1 SPRING, TORSION

7 FE2-0718-000 1 HOLDER, SERVICE BOOK

8 FM1-J255-000 4 CASTER

9 FE4-0430-000 15 SCREW, W/WASHER, M6

10 FL1-0535-000 1 SHEET, GUIDE, LOWER

11 FM4-1397-000 1 CABLE, RIGHT VERTICAL PATH, 3

12 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL

13 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS35

14 XD9-0134-000 2 RING, E

15 XZ9-0409-020 2 CASTER

501 XD1-3100-805 8 WASHER,SPRING
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108 NPN RF MACHINE REAR PLATE 1

1 FC9-0447-000 1 COVER, DC CONTROLLER

2 FC9-7493-000 1 CROSSMEMBER, COVER, REAR LOWER

3 FC9-9342-000 1 PLATE, GROUNDING

4 FC9-9343-000 1 PLATE, GROUNDING

5 FE2-0179-010 2 PLATE, GROUNDING

6 FK3-3986-000 1 FAN FM22

7 FL3-8779-000 1 FAN FM5

8 FM0-0853-010 1 HINGE

9 FM0-0854-000 1 PLATE, FIXING DUCT

10 FM0-2926-000 1 DRUM I.T.B. DRIVER PCB ASS'Y

11 FM1-C966-000 1 1ST CORONA HIGH VOLTAGE PCB

12 XA9-1135-000 4 SCREW,RS,M4X8

13 XA9-1386-000 2 SCREW,RS,M3X8

14 XA9-1503-000 3 SCREW, TAP, M3X6
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109 NPN RF MACHINE REAR PLATE 2

1 FC0-9653-000 1 MOUNT, CONNECTOR

2 FC8-2791-000 1 RACK, SHUTTER

3 FC8-2792-000 1 SPRING, COMPRESSION

4 FC9-3670-000 1 STOPPER, SHUTTER RACK

5 FC9-3786-020 1 COVER, I.T.B. CABLE

6 FK3-4046-000 1 CONNECTOR

7 FM0-1503-000 2 CORONA TERMINAL UNIT, Y . M

8 FM1-C639-000 1 FLYWHEEL, 1

9 FM3-4981-000 1 CORONA TERMINAL UNIT, C

10 VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL

11 VS1-8412-021 1 CONNECTOR, SNAP TIGHT, BL

12 XF2-1607-040 1 BELT, TIMING
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110 NPN RF MACHINE REAR PLATE 3

1 FC8-2250-000 1 COVER, FIXING DRAWER, 1

2 FC8-2251-000 1 COVER, FIXING DRAWER, 2

3 FK3-3986-000 1 FAN FM18

4 FL2-8660-000 2 PLATE, POSITION, FIXING/FEEDER

5 FL3-7770-000 1 FAN FM4

6 FM0-1507-000 1 FIXING/FEEDER DRAWER ASSEMBLY

7 FM0-2756-000 1 CABLE, POD DECK LATTICE

8 FM0-2771-000 1 CABLE, MAIN FIXING DRAWER

9 FM0-2867-000 1 CABLE, DRAWER POWER SUPPLY

10 FM0-2868-000 1 CABLE, DRAWER SIGNAL

11 FM0-4893-000 1 MOUNT, 1ST TRNSFR. TERMINAL

12 FM4-1357-000 1 CABLE, MAIN HEATER

13 FS5-2964-000 6 SPRING, COMPRESSION

14 FS5-9758-020 6 SCREW, STEPPED, M3

15 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

16 VS1-8412-013 1 CONNECTOR, SNAP TIGHT, BL

17 XA9-1035-000 1 SCREW,M4X4

501 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4
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111 NPN RF MACHINE REAR PLATE 4

1 FB2-8094-020 1 KNOB, 1
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112 NPN RF MACHINE REAR PLATE 5

1 FM0-2752-000 1 CABLE, SIGNAL MAIN

2 VS1-9269-038 1 CONNECTOR, WIRE TO WIRE, 38P

3 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

4 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

5 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL

6 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL

7 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL

8 VS1-8412-015 3 CONNECTOR, SNAP TIGHT, BL

9 VS1-8412-029 1 CONNECTOR, SNAP TIGHT, BL



Figure 113
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113 NPN RF MACHINE REAR PLATE 6

1 FK3-3803-000 1 CABLE, USB

2 FM0-2753-000 1 CABLE, DC POWER SUPPLY MAIN

3 FM0-2855-000 1 CABLE, POWER



Figure 114



FIGURE
& KEY

NO.
PART NUMBER

R
A
N
K

QTY DESCRIPTION
SERIAL NUMBER

/REMARKS

114 NPN RF MACHINE REAR PLATE 7

1 FM0-2747-000 1 CABLE, PAPER PICK-UP DECURLER

2 FM0-2754-000 1 CABLE, SIGNAL, UPPER

3 FM0-2819-000 1 CABLE, PAPER PICK-UP, RIGHT

4 FM0-2842-000 1 CABLE, SIGNAL, RIGHT

5 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK

6 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

7 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

8 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL

9 VS1-8412-021 1 CONNECTOR, SNAP TIGHT, BL

10 VS1-8412-027 1 CONNECTOR, SNAP TIGHT, BL
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115 NPN RF MACHINE REAR PLATE 8

1 FM0-2750-000 1 CABLE, CASSETTE DRUM HEATER

2 FM0-2770-000 1 CABLE, PAPER PICK-UP, LOWER

3 FM0-4967-000 1 SCANNER MAIN CABLE ASSEMBLY

4 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

5 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

6 VS1-7177-009 1 CONNECTOR, WIRE TO WIRE, 9P

7 VS1-7177-012 1 CONNECTOR, SNAP TIGHT, BK

8 VS1-8412-009 4 CONNECTOR, SNAP TIGHT, BL

9 VS1-8412-013 1 CONNECTOR, SNAP TIGHT, BL

10 VS1-8412-015 1 CONNECTOR, SNAP TIGHT, BL

11 VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL

12 VS1-8412-029 1 CONNECTOR, SNAP TIGHT, BL
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117 FM0-1355-000 1 VERTICAL PATH DOOR ASSEMBLY

1 FE8-2440-000 6 BUSHING

2 FC8-2607-000 6 ROLLER, DRIVEN

3 FC8-2608-010 3 SHAFT, ROLLER

4 FL0-1929-000 1 COVER, RIGHT

5 FL3-7771-000 2 HINGE

6 FM1-C655-000 1 HANDLE ASSEMBLY

7 FU5-1453-000 1 BUSHING

8 FU8-8195-000 1 LABEL, OPERATOR NUMBER, A1

9 FU9-2415-000 6 SPRING, TENSION

10 XA9-1386-000 4 SCREW,RS,M3X8

11 XD9-0136-000 2 RING, E



Figure 118
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118 FM0-1589-030 1 REVERSE DELIVERY DOOR ASSEMBLY

1 FC0-8727-000 1 ARM, ROLLER ESTRANGEMENT, REAR

2 FC9-4094-010 2 ROLLER, REVERSE DRIVEN

3 FC0-9866-010 8 RIB, REVERSE GUIDE

4 FC0-9932-000 1 LEVER, DOOR

5 FC0-9933-000 1 ROLLER, OUTER DELIVERY DRIVE

6 FC0-9940-000 1 ROLLER, REVERSE DRIVE

7 FC6-4009-000 1 ELIMINATOR,STATIC CHARGE

8 FC8-2576-000 1 ROLLER, ESTRANGEMENT FOLLOWER

9 FC8-2597-000 1 ARM,ROLLER ESTRANGEMENT,FRONT

10 FC8-2606-000 1 ROLLER, SIDE END

11 FC8-2623-000 2 ARM, HANDLE

12 XG9-0779-000 4 BEARING, BALL, 688ZZNR D41

13 FE3-6340-000 1 ROLLER,OUTER DELIVERY FOLLOWER

14 FK2-8560-000 1 PHOTO-SENSOR, KUA0095C PS33

15 FK3-2593-000 3 FAN FM49, FM50, FM51

16 FM0-2824-000 1 CABLE, EXHAUST FAN CONNECTING

17 FM0-2825-000 1 CABLE, EXHAUST FAN

18 FM0-4889-000 1 INTERNAL GUIDE ASSEMBLY

19 FM1-C646-000 1 REVERSE FLAPPER UNIT

20 FM1-C705-000 1 EXHAUST FAN COVER ASS'Y

21 FS1-1569-000 2 BUSHING

22 FU5-1442-000 2 BUSHING

23 FU5-1453-000 2 BUSHING

24 FU5-2139-040 2 SPRING, TENSION

25 FU6-0029-000 1 GEAR, 18T

26 FU6-0092-000 2 GEAR, 21T

27 FU6-0152-000 2 GEAR, 17T

28 FU6-1190-000 4 BUSHING

29 FU8-2355-000 2 SPRING, TENSION

30 FU8-8170-000 1 LABEL, OPERATOR NUMBER, B4

31 FU9-2363-000 1 SPRING, TENSION

32 FU9-2364-000 4 SPRING, TENSION

33 FU9-2365-000 1 SPRING, TORSION

34 RB2-0493-000 15 ROLLER, PAPER SENSOR

35 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

36 VS1-7177-009 1 CONNECTOR, WIRE TO WIRE, 9P

37 XA9-1386-000 15 SCREW,RS,M3X8

38 XD9-0134-000 5 RING, E

39 XD9-0136-000 9 RING, E

40 XD9-0137-010 1 RING, E

41 XD9-0288-000 4 PIN, DOWEL

42 XD9-0289-000 1 PIN, PARALLEL

43 FE8-2440-000 4 BUSHING
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119 FM0-1349-000 1 FRONT INNER DOOR ASSEMBLY

1 FC0-2338-000 1 SPRING, GROUNDING

2 FC5-2715-000 3 RING, RETAINING

3 FC8-1998-000 2 RAIL, CARTRIDGE GUIDE

4 FC9-3773-000 1 HINGE

5 FE3-6353-000 1 HINGE, TORQUE, REAR

6 FK3-3986-000 3 FAN FM41, FM42, FM43

7 FM0-1350-000 1 HOOK SHAFT UNIT

8 FM0-1351-000 4 DEV. STIRRING MOTOR ASS'Y M26, M27, M28, M29

9 FM0-1490-000 1 DRAWER CABLE UNIT

10 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

11 XA9-1386-000 15 SCREW,RS,M3X8



Figure 140C
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140C FM0-4929-000 1 POWER CORD TERMINAL ASSEMBLY 208V SEE NOTE

1 FL3-9168-000 1 COVER, PLUG

2 FM0-1529-000 1 AC DRIVER ASSEMBLY

3 FM0-2746-000 1 CABLE, AC MAIN

4 FM0-2844-000 1 CABLE, AC PCB ASS'Y CONNECTING

5 FM4-1347-000 1 CABLE, HEATER AC

6 FM0-1531-000 1 HEATER POWER SUPPLY ASSEMBLY

7 FC6-8737-000 1 PLATE, GROUNDING

8 FK3-1998-000 1 ALL NIGHT POWER SUPPLY PCB

9 FM0-2846-000 1 CABLE, ALL-NIGHT & DRUM HEATER

10 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL

11 WC1-5179-000 2 SWITCH,TOGGLE SW12, SW13

12 FK2-0014-000 1 BREAKER, ELECTRIC LEAKAGE ELB1

13 FM0-2862-000 1 CABLE, INLET IL1

14 FM4-1343-000 1 CABLE, BREAKER 1

15 FK3-3988-000 1 CORD, POWER SUPPLY

501 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4
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140D FM0-4930-000 1 POWER CORD TERMINAL ASSEMBLY 230V SEE NOTE

1 FL0-1865-000 1 COVER, PLUG

2 FM0-4969-000 1 AC DRIVER ASSEMBLY

3 FM0-2746-000 1 CABLE, AC MAIN

4 FM0-2844-000 1 CABLE, AC PCB ASS'Y CONNECTING

5 FM4-1347-000 1 CABLE, HEATER AC

6 FM0-1531-000 1 HEATER POWER SUPPLY ASSEMBLY

7 FC6-8737-000 1 PLATE, GROUNDING

8 FK3-1998-000 1 ALL NIGHT POWER SUPPLY PCB

9 FM0-2846-000 1 CABLE, ALL-NIGHT & DRUM HEATER

10 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL

11 WC1-5179-000 2 SWITCH,TOGGLE SW12, SW13

12 FH7-7626-000 2 BREAKER,ELECTRIC LEAKAGE ELB1, ELB2

13 FM0-2862-000 2 CABLE, INLET IL2, IL3

14 FM4-1343-000 1 CABLE, BREAKER 1

15 FM4-1344-000 1 CABLE, BREAKER 2

16 FK3-2289-000 2 CORD, POWER, 230V

501 XD1-4200-402 2 WASHER, TOOTHED LOCK, M4
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191 FM0-1452-000 1 DEV. COOLING EXHAUST FAN ASS'Y

1 FL3-9448-000 1 FAN FM40
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192 FM0-1558-000 1 FIXING EXHAUST FAN ASSEMBLY

1 FL0-2776-000 2 SCREW, STEPPED, M3

2 FL3-7767-000 1 FAN FM6

3 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
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193 FM0-1494-000 1 PRIMARY CORONA EXHAUST ASS'Y

1 FL3-7770-000 1 FAN FM3

2 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK
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194 NPN RF PAPER COOLING ASSEMBLY, UPPER

1 FC0-9656-000 1 CUSHION, FLAPPER

2 FC0-9658-000 1 FLAPPER

3 FK4-1610-000 1 FAN FM47

4 FM0-1611-000 1 SOLENOID UNIT SL10

5 FU9-2359-000 1 SPRING, TENSION

6 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS137

7 XA9-1659-000 2 SCREW,M3X4
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195 NPN RF PAPER COOLING ASSEMBLY, LOWER

1 FE2-0092-010 1 FLAG, WASTE TONER SHUTTER

2 FL0-1248-000 1 FAN FM48

3 FM0-2870-000 1 CABLE, SHUTTER SENSOR

4 FU5-1457-000 1 BUSHING

5 FU9-2409-000 1 SPRING, TORSION

6 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS138

7 XD9-0136-000 1 RING, E
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250 FM0-1344-000 1 DRUM DRIVE ASSEMBLY, COLOR

1 FK4-1837-000 1 MOTOR, DC BRUSHLESS M21, M23, M25

2 FM0-2802-000 1 CABLE, DRUM DRIVE UNIT, COLOR
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251 NPN RF DRUM DRIVE ASSEMBLY, BLACK

1 FM0-1343-010 1 DRUM DRIVE ASSEMBLY, BLACK

2 FK3-3982-000 1 MOTOR, DC BRUSHLESS M19

3 FM0-2801-000 1 CABLE, DRUM DRIVE UNIT, BLACK
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260 FM0-1444-000 1 VERTICAL PATH DRIVE ASS'Y, 1

1 FK2-7675-000 1 MOTOR, STEPPING, DC M39

2 FM0-2841-000 1 CABLE, MOTOR CONNECTING

3 FS1-1508-000 2 BUSHING

4 FU3-0277-000 1 GEAR, 16T

5 FU6-3398-000 1 PULLEY, 22T

6 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK

7 XD9-0136-000 4 RING, E

8 XD9-0288-000 2 PIN, DOWEL

9 XF2-1606-940 1 BELT, TIMING

10 XG9-0706-000 1 BEARING, BALL, MR126ZZ-1
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261 FM0-1445-000 1 VERTICAL PATH DRIVE ASS'Y, 2

1 FK2-7675-000 1 MOTOR, STEPPING, DC

imagePRESS 
C800/C700/C600/C60 
Series M67 
imageRUNNER 
ADVANCE C7500 
Series M39,M40

2 FM0-2841-000 1 CABLE, MOTOR CONNECTING

3 FS1-1508-000 4 BUSHING

4 FU3-0277-000 2 GEAR, 16T

5 FU6-3398-000 3 PULLEY, 22T

6 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK

7 XD9-0136-000 9 RING, E

8 XD9-0288-000 5 PIN, DOWEL

9 XF2-1611-840 2 BELT, TIMING

10 XG9-0706-000 2 BEARING, BALL, MR126ZZ-1



Figure 262
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262 FM0-1356-000 1 PRE-REG. DRIVE ASSEMBLY

1 FC0-9968-000 1 COUPLING, REGISTRATION DRIVE

2 FK3-3207-000 1 MOTOR, STEPPING, DC M36

3 FM0-2820-000 1 CABLE, MOTOR CONNECTING, 3

4 FU6-3054-000 1 PULLEY

5 FU9-2402-000 1 SPRING, COMPRESSION

6 XD9-0134-000 1 RING, E

7 XD9-0136-000 3 RING, E

8 XF2-1606-660 1 BELT, TIMING

9 XG9-0707-000 2 BEARING, BALL, MF126ZZ-1

501 XD1-1108-235 1 WASHER,COP

502 XD3-2200-122 1 PIN, DOWEL
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270 FM0-1342-000 1 DEVELOPING DRIVE ASS'Y, COLOR

1 FC8-1933-000 6 FLANGE

2 FK2-7897-000 3 MOTOR, DC M20, M22, M24

3 FL3-7321-000 3 SLEEVE DRIVE UNIT

4 FM0-2804-000 1 CABLE, DEV. DRIVE MOTOR, COLOR

5 FU6-3385-000 3 PULLEY, 22T

6 FU7-0999-000 3 GEAR, 25T/50T

7 FU9-2254-000 3 SPRING, COMPRESSION

8 VS1-8412-023 1 CONNECTOR, SNAP TIGHT, BL

9 XD9-0136-000 9 RING, E

10 XD9-0137-010 3 RING, E

11 XD9-0288-000 3 PIN, DOWEL

12 XF2-1607-240 3 BELT, TIMING

13 XG9-0594-000 6 BEARING, BALL, MF126ZZ

501 XD1-1106-222 3 WASHER,COP



Figure 271



FIGURE
& KEY

NO.
PART NUMBER

R
A
N
K

QTY DESCRIPTION
SERIAL NUMBER

/REMARKS

271 FM1-C640-000 1 DEVELOPING DRIVE ASS'Y, BLACK

1 FC6-1368-000 1 COUPLING

2 FC8-1933-000 1 FLANGE

3 FE3-6515-000 1 GEAR, 20T

4 FK2-7897-000 2 MOTOR, DC M18, M30

5 FM0-2805-000 1 CABLE, DEV. DRIVE MOTOR, BLACK

6 FU6-0261-000 1 GEAR, 27T

7 FU6-0603-000 1 GEAR, 30T

8 FU7-0999-000 1 GEAR, 25T/50T

9 FU7-2343-000 1 SPRING, COMPRESSION

10 FU7-2388-000 1 SPRING, COMPRESSION

11 FU8-0051-000 1 GEAR, 49T/21T

12 FU8-0090-000 1 GEAR, 49T/21T

13 FU8-8004-000 1 LABEL, HOPPER MOUNTING, BLACK

14 XD9-0134-000 1 RING, E

15 XD9-0136-000 1 RING, E

16 XD9-0137-010 8 RING, E

17 XD9-0289-000 1 PIN, PARALLEL

18 XG9-0737-000 2 BUSHING

501 XD1-1108-215 1 WASHER,COP



Figure 272
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272 FM0-1534-000 1 2ND TRNS. EST. DRIVE ASS'Y

1 FM1-C661-000 1 MOTOR, STEPPING, DC M31

2 FU6-0678-000 1 GEAR, 24T

3 FU8-0025-000 1 GEAR, 36T/16T

4 XD9-0136-000 1 RING, E



Figure 273
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273 FM1-C725-000 1 WASTE TONER DRIVE ASSEMBLY

1 FC9-4116-000 1 CAM

2 FC9-4118-000 1 HOLDER, SPRING

3 FM0-2872-000 1 CABLE, WASTE TONER SWITCH SW10

4 FM4-3890-000 1 WASTE TONER WORM GEAR ASSEMBLY

5 FU5-3666-000 1 PULLEY, 19T

6 FU6-1184-000 2 BUSHING

7 FU8-0069-000 1 GEAR, 35T

8 FU8-0081-000 1 GEAR, 26T

9 FU8-2369-000 1 SPRING, COMPRESSION

10 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

11 XA9-0944-000 1 SCREW,STEPPED,M2

12 XD9-0136-000 1 RING, E

13 XD9-0137-010 4 RING, E

14 XD9-0219-000 1 PIN, DOWEL

15 XD9-0292-000 1 PIN, PARALLEL

16 XD9-0329-000 1 PIN, DOWEL

17 XG9-0508-000 2 BEARING, BALL, F688ZZ
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300 FM1-D448-000 1 CASSETTE ASSEMBLY

1 FC8-1205-000 3 PAD, PAPER PICK-UP HOLDER

2 FC8-2462-000 1 KNOB, PAPER SIDE END

3 FC8-2463-000 2 STOPPER

4 FC8-2464-000 1 PLATE, CLICK

5 FC8-4990-000 2 GEAR, 14T

6 FC8-5262-000 2 BLOCK, PAPER SIDE END, LARGE

7 FC9-0127-000 2 PLATE, COVER MOUNTING, L

8 FC9-0128-000 2 PLATE, COVER MOUNTING, R

9 FC9-3831-000 1 PIN, SIZE DETECT

10 FC9-7171-000 1 SHEET, SEPARATION

11 FC9-7259-000 1 ARM, LOCK, A

12 FC9-7260-000 1 ARM, LOCK, B

13 FE2-0025-010 1 HOLDER, MEDIA PLATE

14 FE2-0026-010 1 PLATE, FREE STOP

15 FE2-0027-010 2 SPRING, TORSION

16 FE2-0029-010 1 LINK, BACK END DETECT

17 FE2-0182-010 1 RACK, LEFT

18 FE2-0579-000 1 LEVER

19 FE8-2070-000 1 COVER, SIDE LOCK

20 FE3-6350-000 3 ROLLER, CASSETTE SWING

21 FE3-6354-000 1 GEAR, 14T

22 FE3-6355-000 1 LEVER, DETECT, U

23 FE3-6356-000 1 LEVER, DETECT, L

24 FE3-6357-000 1 PLATE, LINK

25 FE3-6358-000 1 FLAPPER

26 FE3-6359-000 2 RACK, PAPER SIDE END

27 FE3-6360-000 1 COVER, CASSETTE, FRONT

28 FE3-6361-000 1 LEVER

29 FE3-6362-000 1 SUPPORT, LEVER

30 FE3-6363-000 1 LINK, HOOK SLIDE

31 FE3-6364-010 1 LINK

32 FE3-6366-000 1 SPRING, GROUNDING

33 FE3-8153-000 2 WASHER

34 FL3-7685-000 1 PLATE, LIFTING

35 FM0-1415-000 1 SIDE END PLATE ASSEMBLY, FRONT

36 FM0-1416-000 1 SIDE END PLATE ASSEMBLY, REAR

37 FM0-1417-010 1 BACK END LIMIT PLATE ASSEMBLY

38 FM0-1418-010 1 CST. LOCK ASSEMBLY

39 FM1-C666-010 1 GUIDE, CASSETTE

40 FM3-8911-000 1 BLOCK, PAPER SIDE END, SMALL

41 FS5-6945-000 4 COLLAR, REGISTRATION MULTI

42 XD9-0359-000 1 PIN, PARALLEL

43 FU7-2326-000 2 SPRING, COMPRESSION
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44 FU7-2327-000 1 SPRING, COMPRESSION

45 FU7-2328-000 2 SPRING, COMPRESSION

46 FU7-2513-000 1 SPRING, COMPRESSION

47 FU7-2514-000 2 SPRING, COMPRESSION

48 FU7-2518-000 1 SPRING, COMPRESSION

49 FE4-0765-010 1 DAMPER UNIT

50 FU8-8212-000 1 LABEL, CASSETTE BODY SEE NOTE

51 FU8-8213-000 1 LABEL, CASSETTE COVER, FRONT SEE NOTE

52 FU9-2418-000 1 SPRING, TENSION

53 XA9-0807-000 2 SCREW, W/SEAL, M3X6

54 XA9-1523-000 10 SCREW, B, M4X8

55 XD9-0135-000 2 RING, E

56 XD9-0290-000 2 PIN, PARALLEL

57 FE4-0787-000 1 SHEET, STOPPER



Figure 305



FIGURE
& KEY

NO.
PART NUMBER

R
A
N
K

QTY DESCRIPTION
SERIAL NUMBER

/REMARKS

305 NPN RF CASSETTE HEATER ASSEMBLY

1 FE2-0010-020 1 MOUNT, CASSETTE HEATER

2 FM0-4834-000 1 CASSETTE HEATER ASSEMBLY H6

3 FU6-8647-000 1 LABEL, HIGH TMP. CAUTION

4 WT2-5694-000 1 CLIP CLAMP, WIRE

501 XB6-7300-405 1 SCREW,flanged pan head, M3x4, ZC3
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310 FM0-1443-000 1 PAPER PICK-UP ASSEMBLY

1 FC0-2118-010 3 DAMPER

2 FC0-9423-000 1 HOLDER, ESTRANGEMENT

3 FC0-9424-000 1 ARM, ROLLER

4 FC0-9425-000 1 FLAG, SENSOR

5 FC0-9434-000 1 ARM, PAPER PICK-UP RELEASE

6 FC0-9438-000 1 ROLLER, VERTICAL PATH

7 FC0-9443-000 1 GUIDE, PAPER PICK-UP

8 FC0-9445-000 1 LIMITTER, TORQUE

9 FC0-9450-000 1 ROLLER, PAPER FEED [DP]

10 FC0-9490-000 1 SHAFT, TRANSMISSION

11 FC0-9631-000 1 ROLLER, SEPARATION [DP]

12 FC0-9789-000 1 PLATE, ADJUST

13 FC0-9793-000 1 LEVER, PAPER SENSOR

14 FC0-9798-000 1 GEAR, 19T

15 FC0-9799-000 1 GEAR, 48T

16 FC8-0785-000 3 HEAD, ROLLER SHAFT

17 FC9-0402-000 1 FLANGE, PULLEY

18 FC9-7261-000 1 ROLLER, LINK

19 FE2-0282-000 1 LEVER, PAPER PICK-UP PICK, H

20 FE2-0283-000 1 LEVER, PAPER PICK-UP PICK, S

21 FE2-0286-000 3 RING, RETAINING

22 FK2-6470-000 2 PHOTO-SENSOR, KUA0055C
PS49, PS53, PS59, 
PS63, PS64, PS68

23 FK3-3209-000 1 MOTOR, STEPPING, DC M43, M44, M45

24 FL0-4500-000 1 ROLLER, PAPER PICK-UP [DP]

25 FL0-1895-000 1 HOLDER, ROLLER SUPPORT

26 FL0-1932-000 1 SOLENOID SL13, SL14, SL15

27 FL2-8683-000 1 BUSHING

28 FL3-7673-000 2 GEAR, 24T

29 FL3-7676-000 1 CLUTCH, ONE-WAY

30 FL3-7707-000 1 GEAR, 41T

31 FL3-7710-000 2 CLUTCH, ONE-WAY

32 FM0-2826-000 1 CABLE, PAPER PICK-UP UNIT

33 FS1-1508-000 5 BUSHING

34 FS5-0662-000 1 GEAR, 36T

35 FS5-1605-000 2 BUSHING

36 FS6-1067-000 1 BUSHING

37 FS7-0652-000 1 GEAR, 18T

38 FU0-0010-000 1 GEAR, 10T

39 FU0-0014-000 1 GEAR, 16T

40 FU0-0117-000 1 GEAR, 52T

41 FU0-0123-000 1 GEAR, 16T

42 FU0-0124-000 1 GEAR, 18T
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43 FU3-0277-000 1 GEAR, 16T

44 FU5-0330-000 1 PULLEY, 40T/GEAR, 20T

45 FU9-0983-000 1 GEAR, 15T

46 FU9-0987-000 1 GEAR, 16T

47 FU9-2354-000 1 SPRING, COMPRESSION

48 FU9-2378-000 1 SPRING, TENSION

49 FU9-2398-000 1 SPRING, COMPRESSION

50 FU9-2399-000 2 SPRING, TENSION

51 FU9-2400-000 1 SPRING, TENSION

52 FU9-2403-000 1 SPRING, TORSION

53 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK

54 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK

55 VS1-8412-021 1 CONNECTOR, SNAP TIGHT, BL

56 WG8-5783-000 3 IC,PHOTO-INTERRUPTER,LG248NL1A
PS41, PS42, PS45, 
PS46, PS47, PS51, 
PS61, PS66, PS67

57 XA9-2008-000 2 SCREW,M3X4

58 XG9-0805-000 1 BEARING, BALL, LF-1260ZZR

59 XD9-0136-000 11 RING, E

60 XD9-0137-010 9 RING, E

61 XD9-0287-000 1 PIN, DOWEL

62 XD9-0288-000 4 PIN, DOWEL

63 XD9-0289-000 2 PIN, PARALLEL

64 XD9-0291-000 2 PIN, PARALLEL

65 XF2-1605-640 1 BELT, TIMING

66 XG9-0706-000 1 BEARING, BALL, MR126ZZ-1

67 XG9-0737-000 3 BUSHING

501 XD1-1106-216 1 SHIM

502 XD1-1106-225 1 WASHER,COP



Figure 320
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320 FM1-D451-010 1 REGISTRATION ASSEMBLY

1 FC0-9805-000 1 ROLLER, REGISTRATION DRIVE

2 FC0-9806-000 1 ROLLER, REGISTRATION FOLLOWER

3 FC0-9808-000 1 BUSHING

4 FC0-9809-000 2 BUSHING

5 FC0-9810-000 1 RACK, SHIFT

6 FC0-9816-000 2 HOLDER, BEARING

7 FC0-9819-000 1 ROLLER, PAPER FEED

8 FC0-9834-000 2 CRANK, ESTRANGEMENT

9 FC0-9835-000 2 LINK, ESTRANGEMENT

10 FM0-1575-000 1 PRE-REG. GUIDE ASSEMBLY, UPPER CIS1

11 FC0-9985-000 1 COUPLING, DRIVEN

12 FC5-2715-000 2 RING, RETAINING

13 FC8-2627-000 2 FLAG, SENSOR

14 FE2-0075-010 2 MOUNT, REGISTRATION

15 FL0-8037-000 1 VARISTOR VR2

16 FK2-8560-000 2 PHOTO-SENSOR, KUA0095C PS28, PS125

17 FK3-3225-000 1 CABLE, FLEXIBLE FLAT

18 FL3-7693-000 2 GEAR, 29T

19 FM0-2866-000 1 CABLE, SENSOR, HOME POSITION

20 FM0-2134-000 1 CABLE, MOTOR CONNECTING

21 FM0-2789-000 1 CABLE, REGISTRATION UNIT

22 FM0-2790-000 1 CABLE, MOTOR CONNECTING, 2

23 FM0-2791-000 1 CABLE, SENSOR

24 FM0-2792-000 1 CABLE, SENSOR, HOME POSITION

25 FM0-2843-000 1 CABLE, REG. MOTOR CONNECTING

26 FM0-2852-000 1 CABLE, REG. UNIT GUIDE, UPPER

27 FM0-4927-000 1 REG. MOTOR ASSEMBLY M34

28 FM0-4980-000 2 REG. ESTRANGEMENT MOTOR UNIT M60, M61

29 FM0-4983-000 1 DRIVEN ROLLER ASSEMBLY

30 FM0-4984-000 1 REGISTRATION SHIFT MOTOR ASS'Y M62

31 FM3-5246-000 1 CONNECTING PCB ASSEMBLY

32 FS1-1341-000 6 BUSHING, OILLESS METAL

33 FS1-1528-000 2 BUSHING, PL

34 FS5-1592-000 10 BUSHING

35 FU0-0002-000 1 GEAR, 30T

36 FU0-0004-000 1 GEAR, 38T

37 FU0-0006-000 2 GEAR, 20T

38 FU0-0008-000 1 GEAR, 36T/16T

39 FU0-0009-000 3 GEAR, 29T

40 FU7-0281-000 1 GEAR, 34T

41 FU8-0163-000 1 GEAR, 17T

42 FU8-0167-000 1 GEAR, 25T

43 FU8-8199-000 1 LABEL, OPERATOR NUMBER, C3
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44 FU9-2366-000 6 SPRING, TENSION

45 FU9-2367-000 1 SPRING, COMPRESSION

46 FU9-2368-000 4 SPRING, TENSION

47 FU9-2370-000 1 SPRING, COMPRESSION

48 FU9-2371-000 1 SPRING, TENSION

49 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

50 VS1-7177-004 5 CONNECTOR, SNAP TIGHT, BK

51 XG9-0779-000 4 BEARING, BALL, 688ZZNR D41

52 WG8-5783-000 3 IC,PHOTO-INTERRUPTER,LG248NL1A
PS121, PS122, 
PS124

53 XA9-0807-000 6 SCREW, W/SEAL, M3X6

54 XA9-2010-000 15 SCREW, TP, M3X6

55 XD9-0134-000 1 RING, E

56 XD9-0136-000 9 RING, E

57 XD9-0137-010 14 RING, E

58 XD9-0290-000 6 PIN, PARALLEL

59 XF2-1607-660 1 BELT, TIMING

60 XG9-0509-000 2 BEARING, BALL MR128ZZ

61 XG9-0724-000 2 BEARING, BALL, 608ZZ-SH44M

501 XD1-1108-225 6 WASHER,COP
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321 FM0-1449-010 1 REG. PATCH SENSING ASSEMBLY

1 FK2-7915-000 1 SOLENOID SL1

2 FK3-3203-000 3 PHOTO-SENSOR, YA-HA26 PS21, PS129, PS130

3 FL0-1884-020 1 LINK, SHUTTER

4 FL3-9434-000 6 SHUTTER

5 FM0-1481-000 3 REGIST. SENSOR PCB ASSEMBLY PS19, PS20, PS127

6 FM3-4867-000 1 PRE-EXPOSURE ASSEMBLY LED1

7 FU7-2354-000 1 SPRING, TENSION

8 FU7-2355-000 1 SPRING, COMPRESSION

9 FU9-2406-000 1 SPRING, GROUNDING

10 FU9-2407-010 1 SPRING, COMPRESSION

11 VS1-7177-002 2 CONNECTOR, SNAP TIGHT, BK

12 XA9-1509-000 15 SCREW, FLAT ASS'Y TAPPING

13 XD9-0134-000 2 RING, E



Figure 330B
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330B NPN RF FIXING/FEED ASSEMBLY 208V

1 FE8-4432-000 1 SPRING, TENSION

2 FC0-9367-000 1 SLIDER, LOCK

3 FS1-9078-020 1 SCREW,STEPPED,M4

4 FC8-2608-010 4 SHAFT, ROLLER

5 FE8-2440-000 8 BUSHING

6 FC0-9581-000 1 ARM, SOLENOID

7 FC0-9759-000 1 ROLLER, PAPER FEED

8 FC0-9979-000 1 GUIDE, SLIDER

9 FC6-9029-000 1 BRUSH, GROUNDING

10 FC7-0727-000 1 BUSHING

11 FC8-1962-000 1 PLATE, HANDLE

12 FC8-1968-000 2 TAPE, SUPPORT

13 FC8-8802-000 4 BLOCK, PUSHING

14 FC9-0402-000 4 FLANGE, PULLEY

15 FC9-8388-000 3 ROLLER, DUPLEXING

16 FC9-8425-000 1 LEVER, GUIDE

17 FE2-0227-010 1 HANDLE

18 FE3-6322-000 1 BOSS, PRESSURE

19 FK2-0831-000 1 SOLENOID SL12

20 XG9-0475-000 9 BEARING,BALL,VL-MF106A1X3T1XZZ

21 FK2-8560-000 4 PHOTO-SENSOR, KUA0095C
PS24, PS25, PS26, 
PS27

22 FL3-4091-000 2 PLATE, MAGNET

23 FL3-7608-000 1 ARM, RELEASE

24 FL3-9439-000 1 MOTOR, STEPPING, DC M47

25 FM0-1423-000 1 DUPLEXING DRIVE ASSEMBLY, LEFT M32

26 XF2-1615-140 2 BELT, TIMING

27 FM0-2774-000 1 CABLE, FIXING/FEEDER SIGNAL

28 FM0-2775-000 1 CABLE, DUPLEXING SENSOR, 1

29 FM0-2776-000 1 CABLE, FIX/FEED DRAWER MAIN

30 FM0-2783-000 1 CABLE, 2ND TRNSFR. H.V.

31 FM0-2785-000 1 CABLE, FIX/FEED DRAWER MAIN

32 FM0-2787-000 1 CABLE, 2ND TR. H.V. CONNECTING

33 FM0-2788-000 1 CABLE, DUPLEXING MOTOR, RIGHT

34 FM0-2793-000 1 CABLE, MOTOR

35 FM0-2864-000 1 CABLE, DUPLEXING SENSOR, RIGHT

36 FC8-2607-000 8 ROLLER, DRIVEN

37 FM0-4922-000 1 DRIVE SUPPORT ASS'Y

38 FM0-4924-000 1 REG. ADJUST MOUNT ASSEMBLY

39 FM0-4925-000 1 DUPLEXING MOTOR UNIT, RIGHT M33

40 FM1-C649-000 2 DUPLEXING DRIVE SHAFT ASSEMBLY

41 FL2-8749-000 2 SUPPORT, IDLER GEAR

42 FS5-1474-000 2 BUSHING COP
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43 XF2-1607-040 1 BELT, TIMING

44 FU0-0114-000 1 GEAR, 19T

45 FU5-0629-000 1 GEAR, 19T

46 XF2-1606-640 1 TIMING, BELT

47 FU6-0694-000 2 GEAR, 14T

48 FU6-1601-000 1 BUSHING

49 FU6-1602-000 1 BUSHING

50 XD9-0298-000 1 PIN, PARALLEL

51 FU7-0398-000 1 GEAR, 20T

52 FU7-0399-000 1 GEAR, 32T

53 FU7-2351-000 8 SPRING, TENSION

54 FU7-2352-000 4 SPRING, COMPRESSION

55 FU7-2379-000 2 SPRING, COMPRESSION

56 FU8-0056-000 4 GEAR, 19T/PULLEY, 16T

57 XG9-0507-000 2 BEARING, BALL, MF128ZZ

58 FU8-0083-000 2 GEAR, 24T

59 FU8-2365-000 2 SPRING, COMPRESSION

60 FU8-5203-000 1 SHAFT, SUPPORT

61 XD9-0295-000 1 PIN, PARALLEL

62 FU9-0155-000 4 GEAR, 16T

63 XG9-0709-000 2 BEARING, BALL, MF128ZZ-3

64 FU9-2348-000 1 SPRING, TORSION

65 FU9-2349-000 1 SPRING, COMPRESSION

66 FU9-2350-000 1 SPRING, TENSION

67 FU9-2377-000 1 SPRING, TENSION

68 FU9-2381-000 1 SPRING, COMPRESSION

69 FU9-2382-000 1 SPRING, COMPRESSION

70 FU9-2425-000 2 SPRING, TENSION

71 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK

72 VS1-7177-004 2 CONNECTOR, SNAP TIGHT, BK

73 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL

74 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL

75 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL

76 VS1-8412-013 1 CONNECTOR, SNAP TIGHT, BL

77 VS1-8412-015 2 CONNECTOR, SNAP TIGHT, BL

78 VS1-8412-017 1 CONNECTOR, SNAP TIGHT, BL

79 VS1-8412-019 2 CONNECTOR, SNAP TIGHT, BL

80 XZ9-0603-000 1 CATCH, MAGNET

81 XA9-0961-000 4 SCREW, W/WASHER, M4X10

82 XA9-1386-000 15 SCREW,RS,M3X8

83 XA9-1659-000 1 SCREW,M3X4

84 XD9-0134-000 13 RING, E

85 XD9-0136-000 15 RING, E

86 XD9-0137-010 4 RING, E
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87 XD9-0287-000 5 PIN, DOWEL

501 XD1-1100-225 3 WASHER, COP

502 XD1-1104-132 2 SHIM, CIRCULAR



Figure 330C
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330C NPN RF FIXING/FEED ASSEMBLY 230V

1 FE8-4432-000 1 SPRING, TENSION

2 FC0-9367-000 1 SLIDER, LOCK

3 FS1-9078-020 1 SCREW,STEPPED,M4

4 FC8-2608-010 4 SHAFT, ROLLER

5 FE8-2440-000 8 BUSHING

6 FC0-9581-000 1 ARM, SOLENOID

7 FC0-9759-000 1 ROLLER, PAPER FEED

8 FC0-9979-000 1 GUIDE, SLIDER

9 FC6-9029-000 1 BRUSH, GROUNDING

10 FC7-0727-000 1 BUSHING

11 FC8-1962-000 1 PLATE, HANDLE

12 FC8-1968-000 2 TAPE, SUPPORT

13 FC8-8802-000 4 BLOCK, PUSHING

14 FC9-0402-000 4 FLANGE, PULLEY

15 FC9-8388-000 3 ROLLER, DUPLEXING

16 FC9-8425-000 1 LEVER, GUIDE

17 FE2-0227-010 1 HANDLE

18 FE3-6322-000 1 BOSS, PRESSURE

19 FK2-0831-000 1 SOLENOID SL12

20 XG9-0475-000 9 BEARING,BALL,VL-MF106A1X3T1XZZ

21 FK2-8560-000 4 PHOTO-SENSOR, KUA0095C
PS24, PS25, PS26, 
PS27

22 FL3-4091-000 2 PLATE, MAGNET

23 FL3-7608-000 1 ARM, RELEASE

24 FL3-9439-000 1 MOTOR, STEPPING, DC M47

25 FM0-1423-000 1 DUPLEXING DRIVE ASSEMBLY, LEFT M32

26 XF2-1615-140 2 BELT, TIMING

27 FM0-2774-000 1 CABLE, FIXING/FEEDER SIGNAL

28 FM0-2775-000 1 CABLE, DUPLEXING SENSOR, 1

29 FM0-2776-000 1 CABLE, FIX/FEED DRAWER MAIN

30 FM0-2783-000 1 CABLE, 2ND TRNSFR. H.V.

31 FM0-2785-000 1 CABLE, FIX/FEED DRAWER MAIN

32 FM0-2787-000 1 CABLE, 2ND TR. H.V. CONNECTING

33 FM0-2788-000 1 CABLE, DUPLEXING MOTOR, RIGHT

34 FM0-2793-000 1 CABLE, MOTOR

35 FM0-2864-000 1 CABLE, DUPLEXING SENSOR, RIGHT

36 FC8-2607-000 8 ROLLER, DRIVEN

37 FM0-4922-000 1 DRIVE SUPPORT ASS'Y

38 FM0-4924-000 1 REG. ADJUST MOUNT ASSEMBLY

39 FM0-4925-000 1 DUPLEXING MOTOR UNIT, RIGHT M33

40 FM1-C649-000 2 DUPLEXING DRIVE SHAFT ASSEMBLY

41 FL2-8749-000 2 SUPPORT, IDLER GEAR

42 FS5-1474-000 2 BUSHING COP
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43 XF2-1607-040 1 BELT, TIMING

44 FU0-0114-000 1 GEAR, 19T

45 FU5-0629-000 1 GEAR, 19T

46 XF2-1606-640 1 TIMING, BELT

47 FU6-0694-000 2 GEAR, 14T

48 FU6-1601-000 1 BUSHING

49 FU6-1602-000 1 BUSHING

50 XD9-0298-000 1 PIN, PARALLEL

51 FU7-0398-000 1 GEAR, 20T

52 FU7-0399-000 1 GEAR, 32T

53 FU7-2351-000 8 SPRING, TENSION

54 FU7-2352-000 4 SPRING, COMPRESSION

55 FU7-2379-000 2 SPRING, COMPRESSION

56 FU8-0056-000 4 GEAR, 19T/PULLEY, 16T

57 XG9-0507-000 2 BEARING, BALL, MF128ZZ

58 FU8-0083-000 2 GEAR, 24T

59 FU8-2365-000 2 SPRING, COMPRESSION

60 FU8-5203-000 1 SHAFT, SUPPORT

61 XD9-0295-000 1 PIN, PARALLEL

62 FU9-0155-000 4 GEAR, 16T

63 XG9-0709-000 2 BEARING, BALL, MF128ZZ-3

64 FU9-2348-000 1 SPRING, TORSION

65 FU9-2349-000 1 SPRING, COMPRESSION

66 FU9-2350-000 1 SPRING, TENSION

67 FU9-2377-000 1 SPRING, TENSION

68 FU9-2381-000 1 SPRING, COMPRESSION

69 FU9-2382-000 1 SPRING, COMPRESSION

70 FU9-2425-000 2 SPRING, TENSION

71 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK

72 VS1-7177-004 2 CONNECTOR, SNAP TIGHT, BK

73 VS1-8412-003 1 CONNECTOR, SNAP TIGHT, BL

74 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL

75 VS1-8412-009 1 CONNECTOR, SNAP TIGHT, BL

76 VS1-8412-013 1 CONNECTOR, SNAP TIGHT, BL

77 VS1-8412-015 2 CONNECTOR, SNAP TIGHT, BL

78 VS1-8412-017 1 CONNECTOR, SNAP TIGHT, BL

79 VS1-8412-019 2 CONNECTOR, SNAP TIGHT, BL

80 XZ9-0603-000 1 CATCH, MAGNET

81 XA9-0961-000 4 SCREW, W/WASHER, M4X10

82 XA9-1386-000 15 SCREW,RS,M3X8

83 XA9-1659-000 1 SCREW,M3X4

84 XD9-0134-000 13 RING, E

85 XD9-0136-000 15 RING, E

86 XD9-0137-010 4 RING, E
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87 XD9-0287-000 5 PIN, DOWEL

501 XD1-1100-225 3 WASHER, COP

502 XD1-1104-132 2 SHIM, CIRCULAR



Figure 331
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331 FM1-D452-000 1 PRE-FIXING PAPER FEED ASSEMBLY

1 FB6-3150-000 15 ROLLER, TRANSFER SENSOR

2 FC0-8775-000 1 ROLLER, PRE-FIXING DRIVE

3 FL0-7056-000 1 ROLLER, PRE-FIXING FOLLOWER

4 FC9-5556-000 6 ROLLER

5 FE2-0177-010 1 BELT

6 FE2-0202-010 2 RIB, GUIDE

7 FK2-6465-000 1 FAN FM16

8 FL0-1281-000 1 FAN FM15

9 FM0-2794-000 1 CABLE, PRE-FIXING FEED UNIT

10 FM1-C667-000 1 MOTOR, STEPPING, DC M63

11 FU8-0078-000 1 GEAR, 34T/14T

12 FU8-0094-000 1 GEAR, 15T

13 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK

14 VS1-8412-011 1 CONNECTOR, SNAP TIGHT, BL

15 XD9-0287-000 15 PIN, DOWEL

16 XG9-0805-000 2 BEARING, BALL, LF-1260ZZR

17 XD9-0134-000 2 RING, E



Figure 332
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332 FM0-1497-000 1 FIXING DRIVE ASSEMBLY

1 FK2-7899-000 1 MOTOR, DC M48

2 FU8-0066-000 1 GEAR, 75T

3 FL1-1282-000 1 GEAR, 27T

4 XA9-0893-000 4 SCREW, M4X8

501 XD1-1104-634 2 WASHER,COP



Figure 350



Figure 350
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350 FM0-1580-010 1 REVERSE PAPER DELIVERY ASS'Y

1 FC0-8177-000 2 ROLLER, REVERSE DRIVE

2 FC0-9910-000 1 ARM, EXCHANGE FLAPPER

3 FC0-9912-000 1 FLAPPER, DUPLEXING

4 FC0-9918-000 2 GEAR, 21T

5 FC0-9919-000 1 ARM, REVERSE ESTRANGEMENT

6 FC8-2550-000 2 SHEET, GUIDE

7 FC8-8976-000 1 FLANGE, PULLEY

8 FC9-4077-000 1 ROLLER, REVERSE SWING

9 FC9-9145-000 1 SPACER, INNER PAPER DELIVERY

10 FK2-3149-000 2 FAN FM45, FM46

11 FK2-8560-000 3 PHOTO-SENSOR, KUA0095C PS31, PS32, PS34

12 FK3-2312-000 1 MOTOR, STEPPING, DC M37

13 FK3-3208-000 1 MOTOR, STEPPING, DC M38

14 FL3-7706-000 6 PIN, POSITIONING

15 FM0-0765-000 1 MOTOR, STEPPING, DC M64

16 FM0-1330-010 1 EXCHANGE FLAPPER UNIT

17 FM0-2134-000 2 CABLE, MOTOR CONNECTING

18 FM0-2821-000 1 CABLE, CONNECTING

19 FM0-2822-000 1 CABLE, PAPER DELIVERY SENSOR

20 FM0-2823-000 1 CABLE, FAN

21 FM0-2853-000 1 CABLE, REVERSE DOOR SENSOR

22 FM0-4976-000 1 MOTOR, STEPPING, DC M69

23 FS5-3805-000 3 PULLEY, 28T

24 FU5-1442-000 4 BUSHING

25 FU6-0092-000 1 GEAR, 21T

26 FU6-0689-000 1 GEAR, 22T

27 FU8-0077-000 1 GEAR, 16T/PULLEY, 20T

28 FU8-2360-000 1 SPRING, TENSION

29 FU9-2360-000 1 SPRING, TENSION

30 FU9-2361-000 1 SPRING, TORSION

31 FU9-2362-000 1 SPRING, TENSION

32 VS1-7177-003 4 CONNECTOR, SNAP TIGHT, BK

33 VS1-7177-004 3 CONNECTOR, SNAP TIGHT, BK

34 VS1-7177-009 1 CONNECTOR, WIRE TO WIRE, 9P

35 WG8-5848-000 3 IC, PHOTO-INTERRUPTER PS36, PS101, PS148

36 XA9-1386-000 15 SCREW,RS,M3X8

37 XD9-0134-000 9 RING, E

38 XD9-0136-000 3 RING, E

39 XD9-0137-010 5 RING, E

40 XD9-0288-000 1 PIN, DOWEL

41 XD9-0289-000 3 PIN, PARALLEL

42 XF2-1607-540 1 BELT, TIMING

43 XF2-1608-840 1 BELT, TIMING
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44 XF2-1614-040 1 BELT, TIMING

45 XG9-0820-000 4 BEARING, BALL, DDLF-1280ZZH

501 XD1-1108-215 4 WASHER,COP



Figure 355B
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355B NPN RF DECURLER PATH COVER ASSEMBLY
TITANIUM WHITE 
model

1 FA9-3870-000 1 CATCH, MAGNET

2 FC0-9498-000 1 GRIP, F. COVER OPEN/CLOSE DTCT

3 FC0-9508-000 1 COVER, LEFT

4 FC0-9511-000 1 COVER, DECURLER, REAR

5 FC0-9667-000 1 RIB, FRONT COVER, UPPER

6 FC0-9668-000 1 RIB, FRONT COVER, LOWER

7 FC0-9865-000 1 GUIDE, FINISHER, UPPER

8 FC0-9982-000 1 HINGE, COVER, FRONT

9 FC5-2652-000 1 COVER, SIDE REGIST. ADJUST, L.

10 FC5-5451-000 1 GUIDE, DELIVERY, LOWER

11 FC8-9030-000 2 HINGE

12 FC9-9353-000 1 SLIDER

13 FE2-0124-010 2 COVER, BLANKING

14 XZ9-0603-000 1 CATCH, MAGNET

15 FE2-0176-010 1 COVER, CONNECTOR

16 FE2-0180-010 1 COVER, HINGE

17 FL1-0545-000 1 COVER, DECURLER, UPPER

18 FL0-1859-000 1 COVER, DECURLER, LEFT UPPER

19 FM0-1554-000 1 FRONT COVER ASSEMBLY, LEFT

20 FS5-9438-030 2 SCREW,STEPPED

21 FU6-4563-000 2 PIN, HINGE

22 FU8-8156-000 1 LABEL, OPERATOR

23 FU8-8196-000 1 LABEL, NUMBER

24 XA9-0732-010 10 SCREW,RS,M4X8

25 XA9-1386-000 12 SCREW,RS,M3X8



Figure 356



Figure 356



Figure 356



FIGURE
& KEY

NO.
PART NUMBER

R
A
N
K

QTY DESCRIPTION
SERIAL NUMBER

/REMARKS

356 FM0-1357-010 1 DECURLER PATH ASSEMBLY SEE NOTE

1 FC0-9504-000 1 ROLLER, PAPER DELIVERY

2 FC0-9517-000 1 COVER, DECURLER INNER

3 FC0-9519-000 1 GUIDE, ENTRANCE, LOWER

4 FC0-9520-000 1 ROLLER, PAPER FEED

5 FC0-9982-000 1 HINGE, COVER, FRONT

6 FC6-4009-000 1 ELIMINATOR,STATIC CHARGE

7 FC8-2606-000 2 ROLLER, SIDE END

8 FC8-8963-000 1 ROLLER, PAPER FEED

9 FC8-8967-000 1 ROLLER, PAPER FEED, LOWER

10 FC8-8970-010 1 ROLLER, PAPER FEED, UPPER

11 FC8-8973-000 1 ROLLER, SIDE END

12 FC8-8976-000 2 FLANGE, PULLEY

13 FC8-8988-000 2 CAM, 2

14 FC9-3922-000 1 FLAG, CAM SENSOR

15 FC9-3952-000 1 LOCK, HOOK

16 FC9-6203-000 1 HOOK

17 FC9-6207-000 1 HANDLE

18 FE2-0180-010 1 COVER, HINGE

19 FE3-6340-000 1 ROLLER,OUTER DELIVERY FOLLOWER

20 FK2-0360-000 1 FAN FM30

21 FK2-3679-000 2 FAN FM31, FM32

22 FK2-8560-000 1 PHOTO-SENSOR, KUA0095C PS85

23 FK3-2298-000 4 MOTOR, STEPPING, DC M50, M51, M52, M53

24 FL2-8734-010 1 GEAR, 25T/50T/PULLEY, 25T

25 FL2-8878-000 1 KNOB, EXTRACTION

26 FL3-7613-000 1 GEAR, 29T/58T/PULLEY, 29T

27 FM0-2135-000 1 CABLE, SIGNAL, RIGHT

28 FM0-2136-000 1 CABLE, POWER SUPPLY CONNECTING

29 FM0-2139-000 1 CABLE, MOTOR MAIN

30 FM0-2830-000 1 CABLE, MAIN

31 FM0-2831-000 1 CABLE, SENSOR MAIN

32 FM4-1438-000 1 CABLE, DOOR SWITCH SW4

33 FM1-D440-010 1 BACK-UP CROSSMEMBER UNIT, LW.

34 FS5-6487-000 4 WASHER

35 FU6-0029-000 1 GEAR, 18T

36 FU6-0733-000 1 GEAR, 21T

37 FU6-1513-010 2 BUSHING

38 FU7-2365-000 1 SPRING, COMPRESSION

39 FU8-0075-000 2 GEAR, 18T/PULLEY, 20T

40 FU8-0076-000 4 GEAR, 24T

41 FU8-8208-000 1 LABEL, OPERATOR NUMBER SEE NOTE

42 FU9-2337-000 2 SPRING, COMPRESSION

43 FU9-2413-000 1 SPRING, TORSION
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44 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

45 VS1-7177-009 1 CONNECTOR, WIRE TO WIRE, 9P

46 VS1-8959-006 1 CONNECTOR, SNAP TIGHT, 6P, W

47 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS87

48 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS88

49 XA9-1386-000 15 SCREW,RS,M3X8

50 XD9-0134-000 1 RING, E

51 XD9-0136-000 3 RING, E

52 XD9-0137-010 15 RING, E

53 XD9-0289-000 10 PIN, PARALLEL

54 XF2-1605-860 2 BELT, TIMING

55 XF2-1606-540 2 BELT, TIMING

56 XG9-0709-000 2 BEARING, BALL, MF128ZZ-3

57 XG9-0737-000 2 BUSHING

58 XG9-0779-000 4 BEARING, BALL, 688ZZNR D41

59 XG9-0820-000 4 BEARING, BALL, DDLF-1280ZZH

60 XZ9-0593-000 1 CATCH, MAGNET

61 XZ9-0603-000 2 CATCH, MAGNET



Figure 357
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357 FM0-1556-000 1 ROTATION FRAME ASSEMBLY

1 FC5-2277-000 4 SHAFT, DELIVERY ROLLER, UPPER

2 FC7-1227-000 4 ROLLER

3 FC7-7183-000 8 WASHER

4 FC8-2606-000 2 ROLLER, SIDE END

5 FC8-8963-000 1 ROLLER, PAPER FEED

6 FC8-8973-000 1 ROLLER, SIDE END

7 FC8-8977-000 1 SHAFT, HOOK RELEASE

8 FC8-8978-000 2 SPRING, TORSION

9 FC8-8988-000 2 CAM, 2

10 FC9-3922-000 1 FLAG, CAM SENSOR

11 FC9-3952-000 1 LOCK, HOOK

12 FC9-6203-000 2 HOOK

13 FC9-6207-000 1 HANDLE

14 FE2-0235-010 1 SHEET, SHORT GUIDE, UPPER

15 FK2-8560-000 1 PHOTO-SENSOR, KUA0095C PS86

17 FM4-1437-000 1 CABLE, SENSOR

18 FU5-1453-000 2 BUSHING

19 FU6-0029-000 1 GEAR, 18T

20 FU8-2445-000 1 SPRING, TENSION

22 FU9-2338-000 8 SPRING, TENSION

23 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS89

24 XA9-1386-000 12 SCREW,RS,M3X8

25 XD9-0136-000 5 RING, E

26 XD9-0137-010 11 RING, E

27 XD9-0289-000 7 PIN, PARALLEL

28 XG9-0709-000 2 BEARING, BALL, MF128ZZ-3

29 XG9-0737-000 2 BUSHING



Figure 460
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460 FM0-2020-000 1 LASER SCANNER ASSEMBLY
M80, M81, M82
COLOR

460 FM0-2021-000 1 LASER SCANNER ASSEMBLY
M83
BLACK



Figure 510
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510 FM1-C727-000 1 PROCESS ASSEMBLY

1 FC0-9864-000 1 BRUSH, CLEANING

2 FC6-1035-000 1 BRUSH, STATIC CHARGE ELIMINATE

3 FC6-3002-000 2 RING, RESIN, RETAINING

4 FC8-2281-000 1 BLADE, CLEANER, BLACK [DP]

5 FC8-2315-000 1 SPACER, SLEEVE DRUM, FRONT SEE NOTE 1

6 FC8-2544-000 1 SCREW, CREANING

7 FC8-2545-000 1 SHUTTER, WASTE TONER

8 FC8-2644-000 1 RING, SLIP

9 FC9-0393-000 1 SPACER, SLEEVE DRUM, REAR SEE NOTE 1

10 FL0-1270-000 1 MOUNT,CLEANER TONER CATCH,LW.

11 FL2-0415-000 1 BUSHING

12 FL2-2704-000 1 PLATE, PARTITION, CENTER

13 FL2-8598-000 1 BUSHING

14 FL2-8652-010 1 SHEET, SCRAPER [DP]

15 FL2-8653-000 1 SCRAPER, SIDE END, FRONT [DP]

16 FL2-8654-000 1 SCRAPER, SIDE END, REAR [DP]

17 FL2-8848-000 1 HOLDER, BEARING, F

18 FL2-8849-000 1 HOLDER, BEARING, R

19 FM0-1461-000 1 BLADE ASSEMBLY(BK) LED5

20 FM0-1559-000 1 PROCESS UNIT CABLE ASSEMBLY

21 FM0-4955-000 1 SENSOR UNIT, PATCH, BLACK PS135, SL11

22 FU3-0317-000 1 GEAR, 21T

23 FU7-2314-000 1 SPRING, COMPRESSION

24 FU8-0037-000 1 GEAR, 18T

25 FU8-0038-000 1 GEAR, 24T

26 FU8-0052-000 1 GEAR, 19T

27 XG9-0725-000 1 BEARING, BALL, MR126-2RS,

28 XG9-0727-000 1 BEARING, BALL, 688-2RS,

501 XD1-1106-235 1 WASHER,COP



Figure 530



Figure 530
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530 FM1-D412-030 1 I.T.B. FRAME ASSEMBLY

1 FB2-6285-020 4 SHIM

2 FB5-9104-010 1 ELIMINATOR, STATIC CHARGE

3 FC0-8168-000 1 CAM, STEERING

4 FC0-9395-000 1 CLAMP, PRISM

5 FC0-9570-000 1 PLATE, EDGE

6 FC0-9785-000 3 ROLLER, TRANSFER, 1 [DP]

7 FC0-9944-000 4 CAM, LIFT UP

8 FC0-9957-000 1 COVER, MOTOR

9 FC5-9144-000 1 PLATE, EDGE

10 FC5-9151-000 6 COLLAR, SLIDE

11 FC7-8201-000 1 PRISM

12 FC7-9325-000 1 ROLLER, TRANSFER, 2 [DP]

13 FE4-0111-000 2 ROLLER, IDLER, A

14 FE4-0112-000 2 ROLLER, IDLER, B

15 FC8-1697-000 1 ROLLER, STEERING

16 XG9-0793-000 6 BEARING, BALL, L-1680KKRP0P25L

17 FC8-1716-020 1 HOLDER, GUIDE

18 FC8-1727-000 1 CAM, STOPPER

19 FC8-1736-000 2 CAM, TRANSFER DESORPTION

20 FC8-1755-000 1 CAM, STOPPER, FRONT

21 FC8-1761-010 1 FOOT, SUPPORT

22 FC8-1769-000 1 PLATE, TRANSFER GROUNDING, 1

23 FC8-1771-000 1 PLATE, TRANSFER GROUNDING, 2

24 FC8-1778-010 1 HOLDER, TRANSFER ROLLER

25 FC8-1779-000 2 LEVER, LIFT UP

26 FC8-1791-000 1 SUPPORT, REAR

27 FC8-1792-010 4 HOLDER, ROLLER

28 XG9-0789-000 2 BEARING, BALL, 6900ZZ1NXRC3

29 FC8-4623-000 1 BUSHING

30 FC9-3787-010 1 HOLDER, ROLLER, FRONT

31 FC9-3788-010 1 HOLDER, ROLLER, REAR

32 FC9-4063-000 1 RAIL, SLIDE

33 FC9-4123-000 1 PLATE, ROLLER GROUNDING

34 FC9-9380-000 2 LIMITTER, TORQUE

35 FE2-0170-010 1 ROLLER, TRANSFER, 1 [DP]

36 FM1-N415-000 1 CAM KIT

37 FE3-6334-000 1 ROLLER, DRIVE

38 FC0-4088-000 1 SHEET

39 FM1-G742-000 1 SENSOR UNIT, PHOTO MICRO PS5

40 FK2-7866-000 2 IC PHOTO-SENSOR, HYBRID PS2, PS128

41 FK2-7897-000 1 MOTOR, DC M68

42 FK3-2576-000 1 HEATER UNIT H2, THM

43 FK3-2577-000 1 HEATER UNIT H3
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44 FK3-3227-000 1 MOTOR, STEPPING, DC M4

45 FK3-3980-000 1 MOTOR, STEPPING, DC M5

46 FK3-3981-000 1 MOTOR, DC BRUSHLESS M3

47 FL0-1877-000 1 SCRAPER, BELT INTERNAL [DP]

48 FL2-8809-000 1 WHEEL, CORD, 2

49 FL2-8870-010 3 CLAMP, BELT, 1

50 FL2-8871-000 2 CLAMP, BELT, 2

51 FL3-2302-000 1 VARISTOR VR1

52 FL3-7643-000 1 GUIDE,2ND TRNSFR.,FRONT UPPER

53 FL3-7714-000 1 CLAMP, BELT, 3

54 FM1-D410-000 1 BELT, INTER. TRANSFER SEE NOTE [DP]

55 FL3-8317-000 1 VARISTOR VR3

56 FM0-1459-010 1 I.T.BELT DRIVE ASSEMBLY

57 FM0-1460-000 1 EDGEDGE SENSOR ASSEMBLY, PHOTO

58 FM0-1465-000 1 DESORPTION DRIVE ASSEMBLY

59 FM0-1466-000 1 TRANSFER CLEANER DRIVE ASS'Y

60 FM0-1533-010 1 2ND TRNSFR. HOLDER ASSEMBLY

61 FM0-1560-000 1 TRANSFER H.V. CABLE UNIT

62 FM0-1561-000 1 CLEANER H.V. CABLE UNIT

63 FM0-2124-000 1 CABLE, STEERING

64 FM0-2797-000 1 CABLE, I.T.B. MAIN

65 FM0-2798-000 1 CABLE, I.T.BELT UNIT

66 FM0-2931-000 1 I.T.B. CONNECTING PCB ASSEMBLY

67 FM0-3011-000 1 GUIDE UNIT

68 FC8-1725-010 1 HOLDER, BUSHING, FRONT

69 FM0-4897-010 3 HOLDER ASS'Y, FRONT

70 FM0-4898-000 1 HOLDER ASS'Y, FRONT

71 FM0-4899-010 3 HOLDER ASS'Y, REAR

72 FM0-4900-000 1 HOLDER ASS'Y, REAR

73 FM0-4957-000 1 STEERING CAM DRIVE ASSEMBLY

74 XG9-0737-000 4 BUSHING

75 FM1-C654-000 1 ENCODER UNIT

76 FM2-7196-000 6 HVR PCB ASSEMBLY

77 FM3-4906-000 1 PHOTO SENSOR UNIT, EDGE

78 FS1-1205-000 2 BUSHING

79 FS1-9002-010 1 SCREW,STEPPED,M4X5

80 FS5-1474-000 4 BUSHING COP

81 FS7-0564-000 1 GEAR, 34T

82 FU0-0001-000 1 GEAR, 88T

83 FU0-0110-000 1 PULLEY, 20T/GEAR, 68T

84 FU0-0111-000 1 GEAR, 27T/PULLEY, 21T

85 FU2-0589-000 1 GEAR, 22T/88T

86 FU5-0390-000 1 GEAR, 65T/23T

87 FU5-6616-000 1 ROLLER, TENSION
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88 FU7-2302-000 1 SPRING, TENSION

89 FU8-0095-000 1 GEAR, 58T/20T

90 FU8-2373-000 2 SPRING, TENSION

91 FU8-2380-000 2 SPRING, TORSION

92 FU9-2384-000 1 SPRING, TENSION

93 RB2-5850-000 1 PRISM

94 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK

95 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK

96 VS1-7177-004 2 CONNECTOR, SNAP TIGHT, BK

97 VS1-8412-015 1 CONNECTOR, SNAP TIGHT, BL

98 WG8-5848-000 1 IC, PHOTO-INTERRUPTER PS4

99 XD9-0134-000 1 RING, E

100 XD9-0136-000 15 RING, E

101 XD9-0137-010 14 RING, E

102 XD9-0252-000 1 WASHER,WAVE

103 XD9-0287-000 2 PIN, DOWEL

104 XD9-0291-000 10 PIN, PARALLEL

105 XD9-0305-000 1 PIN, PARALLEL

106 XF2-1616-460 1 BELT, TIMING

107 XG9-0493-000 4 BEARING, BALL, 688ZZ, P0 16MM

108 XG9-0879-000 1 BEARING, BALL, 608ZZM3SMLY551

109 XG9-0709-000 1 BEARING, BALL, MF128ZZ-3

110 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS3

501 XD1-1100-225 1 WASHER, COP

502 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4
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531 NPN RF TRANSFER PRESSURE ASS'Y, FRONT

1 FC0-8160-000 2 SPRING, LEAF

2 FC8-1790-000 2 LINK, LIFT UP, 2

3 FC8-1798-000 1 LEVER, OPERATOR

4 FC9-0385-010 2 BLOCK, PRESSURE

5 FC9-3827-000 2 ROLLER, SLIDE

6 FL2-8710-000 1 LINK, LIFT UP, 1

7 FU7-2381-000 4 SPRING, COMPRESSION

501 XD1-1106-235 4 WASHER,COP
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532 FM0-1464-000 1 PRE-TRANSFER CORONA ASSEMBLY [DP]

1 FA4-1864-000 1 DAMPER

2 FC0-8113-000 1 HOLDER, FELT

3 FC0-8114-000 1 BLOCK, PRE-TRANSFER CORONA, FR

4 FC0-8117-000 1 FLAG, HOME POSITION SENSING

5 FC0-9712-000 1 BLOCK, PRE-TRANSFER CORONA, RR

6 FC5-1810-000 1 SCREW, LEAD

7 FC9-4111-000 1 TERMINAL, CORONA WIRE

8 FL2-7750-010 1 SLIDER, PAD [DP]

9 FL2-8807-000 1 PRE-TRANSFER CORONA LINE ASS'Y [DP]

10 FL3-7560-000 1 HOLDER, WIRE CLEANING PAD [DP]

11 FL3-8790-000 1 SPRING, LEAF

12 FM0-0759-000 1 CLEANING MOTOR UNIT M2

13 FM0-0863-000 1 SHUTTER BLOCK UNIT PS93, PS104

14 FU9-0835-000 1 GEAR, 16T

15 FU9-2240-000 1 SPRING, TENSION
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550 FM1-L382-000 1 PRIMARY CORONA ASSEMBLY [DP]

1 FB2-2959-000 1 LEVER, GRID

2 XA9-0228-000 2 SCREW, INSUL., C.S.HEAD

3 FC0-9857-000 1 PLATE, ETCHING GRID [DP]

4 FC5-1810-000 1 SCREW, LEAD

5 FC6-1057-010 1 PLATE, POWER DISPATCHING

6 FC8-2296-000 1 PLATE, GROUNDING

7 FL2-7750-010 1 SLIDER, PAD [DP]

8 FL2-8915-000 1 PRIMARY CORONA WIRE ASS'Y [DP]

9 FL3-4090-000 1 SLIDER, PAD [DP]

10 FL3-7560-000 1 HOLDER, WIRE CLEANING PAD [DP]

11 FL3-8789-000 2 PIN, SLIDER

12 FM0-0759-000 1 CLEANING MOTOR UNIT M1

13 FM0-0893-000 1 BLOCK, PRIMARY CORONA, FRONT

14 FM0-0894-000 1 MOTOR COVER UNIT

15 FU9-0835-000 1 GEAR, 16T

16 VS1-7177-002 1 CONNECTOR, SNAP TIGHT, BK

17 VS1-8412-007 1 CONNECTOR, SNAP TIGHT, BL

18 WG8-5848-000 2 IC, PHOTO-INTERRUPTER PS92, PS103
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580 FM0-1347-010 1 SECONDARY TRANSFER ASSEMBLY

1 FC0-9388-000 1 CAM, SWING, FRONT

2 FC0-9389-000 1 CAM, SWING, REAR

3 FM1-G741-000 1 CAM SHAFT ASSEMBLY

4 FC0-9391-000 1 PLATE, GROUNDING

5 FC0-9786-000 1 ROLLER, 2ND TRNSFR. OUTER [DP]

6 FC6-3002-000 2 RING, RESIN, RETAINING

7 XD9-0288-000 2 PIN, DOWEL

8 FC8-2633-000 1 PLATE, POWER DISPATCHING

9 FC8-2641-000 1 PLATE, STATIC CHARGE

10 FE3-6371-000 2 BUSHING

11 FM1-C664-000 1 TRANSFER GUIDE ASS'Y, FR. LW. PS123

12 FK2-8560-000 1 PHOTO-SENSOR, KUA0095C PS23

13 FL3-6675-000 2 HOLDER, 2ND TRNSFR. ROLLER

14 FL3-7756-000 2 PLATE, POSITIONING

15 FM0-1401-000 1 OUTLET GUIDE RIB UNIT

16 FM0-1535-000 1 SECONDARY TRANSFER ELIM. ASS'Y [DP]

17 FM0-2784-000 1 CABLE, SECONDARY H.V. RESISTOR

18 FM0-2786-000 1 CABLE, 2ND TRNSFR. H.V.

19 FM0-2851-000 1 CABLE, OHP SENSOR

20 FM1-C662-000 1 ARM PLATE ASSEMBLY, FRONT

21 FM1-C663-000 1 ARM PLATE ASSEMBLY, REAR

22 FM2-7196-000 2 HVR PCB ASSEMBLY

23 FS5-1943-000 2 BUSHING

24 FS4-2136-000 1 SPRING, COMPRESSION

25 FU8-0024-000 1 GEAR, 25T

26 FU9-2351-000 2 SPRING, COMPRESSION

27 FU9-2394-000 1 SPRING, TENSION

28 RH7-7129-000 1 OHT SENSOR UNIT PS29

29 VS1-7177-007 1 CONNECTOR, 7P, FEMALE, BK

30 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS22

31 XD9-0136-000 2 RING, E
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620 FM0-1339-000 1 HOPPER MOUNT ASSEMBLY, COLOR SEE NOTE

1 FC0-8244-000 3 COVER, MOTOR

2 FC8-4623-000 3 BUSHING

3 FC9-5461-000 1 ARM, ROLLER ESTRANGEMENT, REAR

4 FL3-8781-000 3 SHAFT, TRANSMISSION

5 FM0-0756-000 3 HOPPER MOTOR UNIT M10, M13, M16

6 FM0-2120-010 3 CABLE, HOPPER UNIT, COLOR

7 FM0-2702-010 3 ONE-WAY SHAFT UNIT

8 FM0-2815-000 1 CABLE, HOPPER MAIN

9 FM0-2871-000 3 CABLE, SENSOR CONNECTING

10 FU3-0314-000 1 GEAR, 15T

11 FU5-1451-000 6 BUSHING

12 FU9-0056-000 1 GEAR, 24T/16T

13 FU9-0839-000 3 GEAR, 37T

14 FU9-0880-000 3 GEAR, 16T

15 XD9-0137-010 1 RING, E

16 FU9-0885-000 3 GEAR, 28T/16T

17 VS1-7177-002 6 CONNECTOR, SNAP TIGHT, BK

18 VS1-7177-005 3 CONNECTOR, SNAP TIGHT, BK

19 VS1-8412-013 3 CONNECTOR, SNAP TIGHT, BL

20 WG8-5848-000 3 IC, PHOTO-INTERRUPTER PS11, PS14, PS17

21 XD9-0134-000 1 RING, E
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621 FM0-1519-000 1 HOPPER ASSEMBLY, COLOR SEE NOTE

1 FK2-0590-000 1 TONER SENSOR UNIT TS6, TS7, TS8

2 FM0-0756-000 1 HOPPER MOTOR UNIT M9, M12, M15

3 FM0-0888-000 1 SUPPLY PIPE ASSEMBLY, COLOR

4 FM0-1518-000 1 HOPPER ASSEMBLY

5 WG8-5848-000 2 IC, PHOTO-INTERRUPTER
PS12, PS15, PS18, 
PS81, PS82, PS83
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622 FM0-1338-000 1 HOPPER ASSEMBLY, BLACK

1 FC0-8244-000 1 COVER, MOTOR

2 FC8-4623-000 1 BUSHING

3 FK2-0590-000 1 TONER SENSOR UNIT TS5

4 FL3-8781-000 1 SHAFT, TRANSMISSION

5 FM0-0756-000 2 HOPPER MOTOR UNIT M6, M7

6 FM0-0860-000 1 SUPPLY PIPE ASSEMBLY, BLACK

7 FM0-1518-000 1 HOPPER ASSEMBLY

8 FM0-2119-000 1 CABLE, HOPPER UNIT, BLACK

9 FM0-2121-000 1 CABLE, SENSOR CONNECTING

10 FM0-2702-010 1 ONE-WAY SHAFT UNIT

11 FS2-9012-000 1 SCREW, STEPPED M2.2 SEE NOTE

12 FU5-1451-000 2 BUSHING

13 FU9-0839-000 1 GEAR, 37T

14 FU9-0880-000 1 GEAR, 16T

15 VS1-8412-017 1 CONNECTOR, SNAP TIGHT, BL

16 WG8-5848-000 3 IC, PHOTO-INTERRUPTER PS8, PS9, PS84

17 FU9-0885-000 1 GEAR, 28T/16T

18 VS1-7177-002 2 CONNECTOR, SNAP TIGHT, BK

19 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK
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623 FM3-9901-000 1 BOTTLE TRAY ASSEMBLY, COLOR

1 FC0-1512-000 1 SPRING, TORSION

2 FC0-8240-000 1 LEVER, BOTTLE DETECT

3 FC8-4649-000 4 ROLLER, BOTTLE TRAY

4 FC9-3752-000 1 SPRING, STATIC CHARGE

5 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS10, PS13, PS16
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624 FM0-4911-000 1 BOTTLE TRAY ASSEMBLY, BLACK

1 FC0-1512-000 1 SPRING, TORSION

2 FC0-8240-000 1 LEVER, BOTTLE DETECT

3 FC8-4649-000 4 ROLLER, BOTTLE TRAY

4 FC9-3752-000 1 SPRING, STATIC CHARGE

5 WG8-5783-000 1 IC,PHOTO-INTERRUPTER,LG248NL1A PS7
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625 FM0-1513-000 1 TONER CONTAINER COVER ASS'Y

1 FC0-0793-000 5 SHEET, INNER DOOR

2 FC8-2525-010 1 DOOR, BOTTLE EXCHANGE INNER, B

3 FC8-4662-010 3 DOOR, BOTTLE EXCHANGE INNER

4 FC8-4663-000 1 LABEL, COLOR, YELLOW

5 FC8-4664-000 1 LABEL, COLOR, MAGENTA

6 FC8-4665-000 1 LABEL, COLOR, CYAN

7 FC8-4666-000 1 LABEL, COLOR, BLACK

8 FC8-4687-000 4 SPRING, TORSION

9 FC9-3751-000 4 SEAL, COVER

10 FM3-9898-000 1 LATCH HOLDER ASSEMBLY, BLACK

11 FM3-9980-010 3 LATCH HOLDER ASSEMBLY, COLOR

12 FS5-8623-000 1 LABEL, WARNING LESER

13 FU8-8219-000 1 LABEL, TONER SEE NOTE

14 XZ9-0603-000 2 CATCH, MAGNET
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640 NPN RF DEVELOPING ASSEMBLY

1 FM1-C714-000 1 DEVELOPING ASSEMBLY, Y
TS2
[DP]

2 FM1-C715-000 1 DEVELOPING ASSEMBLY, M
TS3
[DP]

3 FM1-C716-000 1 DEVELOPING ASSEMBLY, C
TS4
[DP]

4 FM1-C717-000 1 DEVELOPING ASSEMBLY, BK
TS1
[DP]
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770 FM0-1328-000 1 WASTE TONER FIRST FEED ASS'Y

1 FE2-0306-000 1 SEAL, BLACK

2 FL0-1898-000 1 SHUTTER, TONER CATCHER
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771 FM0-1426-000 1 SUB FRAME ASSEMBLY

1 FC0-4129-000 2 RAIL, SLIDE

2 FL0-1899-000 1 COVER, HANDLE

3 FM1-C674-000 1 HANDLE ASSEMBLY

4 FU8-8163-000 1 LABEL, TONER BOTTLE

5 XA9-1331-000 6 SCREW,MACH.,TRUSS HEAD,M4X4

6 XA9-1386-000 5 SCREW,RS,M3X8
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772 FM0-4910-000 1 CONTAINER, WASTE TONER, WT-401 [DP]

1 FL3-7570-000 1 PRISM

2 FL3-9150-000 1 CAP, WASTE TONER

3 FU8-8127-000 1 LABEL, WASTE TONER
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810B NPN RF FIXING ASSEMBLY 200V, 208V

1 FB5-9104-010 1 ELIMINATOR, STATIC CHARGE

2 FB6-6088-000 1 RING, RETAINING

3 FC0-9523-000 1 FLAG, HOME POSITION

4 FC0-9524-000 2 CAM, PRESSURE

5 FC8-2077-000 2 FLAG, HOME POSITION

6 FC8-2100-000 1 FILM, DRAWER BLOCK COVER

7 FC8-2108-000 1 BUSHING, REAR

8 FC8-2119-000 1 SPACER

9 FE3-8336-000 1 BUSHING, FRONT

10 FE3-6321-000 1 FLAG, ENTRANCE SENSOR

11 FK2-2523-000 2 MOTOR, STEPPING, DC M46, M49

12 FK2-7884-000 1 HEATER, HALOGEN, 200V/208V H5

13 FL0-1263-000 1 MOUNT, DRAWER

14 FL2-8567-010 1 HINGE, FRONT

15 FL2-8568-010 1 HINGE, REAR

16 FL3-7621-000 1 PLATE, IH FIXED

17 FM1-C722-000 1 LOWER BELT ASSEMBLY [DP]

18 FM0-1374-000 1 HEATER ASSEMBLY H4

19 FM0-1375-000 1 SHIFT CONTROL UPPER ASSEMBLY

20 FM0-1385-010 1 REFRESH PRESSURE ASSEMBLY

21 FM0-1386-000 1 REFRESH DRIVE UNIT M55

22 FM0-1499-000 1 SHIFT CONTROL ASSEMBLY, LOWER

23 FM0-2777-000 1 CABLE, REFRESH

24 FM0-4891-000 1 ENTRANCE GUIDE ASSEMBLY

25 FU5-9224-000 1 SCREW, BH4X6(YELLOW)

26 FU7-2306-000 2 SPRING, TENSION

27 FU7-2377-000 2 SPRING, TENSION

28 FU8-0019-000 1 ARM, SHIFT CONTROL, L

29 FU8-0020-000 1 ARM, SHIFT CONTROL, U

30 FU8-2358-000 1 SPRING, TORSION

31 FU9-0996-000 1 GEAR, 29T/19T

32 FU9-2417-000 1 SPRING, TORSION

33 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

34 VS1-7177-004 3 CONNECTOR, SNAP TIGHT, BK

35 WG8-5783-000 4 IC,PHOTO-INTERRUPTER,LG248NL1A
PS69, PS70, PS78, 
PS120

36 WS3-5970-000 2 CONNECTOR, DRAWER

37 XA9-0807-000 1 SCREW, W/SEAL, M3X6

38 XD9-0134-000 2 RING, E

39 XD9-0136-000 2 RING, E

40 FL0-4511-000 1 HANDLE, FIXING

41 FU5-9749-000 2 SCREW, STEPPED, M4
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810C NPN RF FIXING ASSEMBLY 230V

1 FB5-9104-010 1 ELIMINATOR, STATIC CHARGE

2 FB6-6088-000 1 RING, RETAINING

3 FC0-9523-000 1 FLAG, HOME POSITION

4 FC0-9524-000 2 CAM, PRESSURE

5 FC8-2077-000 2 FLAG, HOME POSITION

6 FC8-2100-000 1 FILM, DRAWER BLOCK COVER

7 FC8-2108-000 1 BUSHING, REAR

8 FC8-2119-000 1 SPACER

9 FE3-8336-000 1 BUSHING, FRONT

10 FE3-6321-000 1 FLAG, ENTRANCE SENSOR

11 FK2-2523-000 2 MOTOR, STEPPING, DC M46, M49

12 FK2-7885-000 1 HEATER, HALOGEN, 230V H5

13 FL0-1263-000 1 MOUNT, DRAWER

14 FL2-8567-010 1 HINGE, FRONT

15 FL2-8568-010 1 HINGE, REAR

16 FL3-7621-000 1 PLATE, IH FIXED

17 FM1-C722-000 1 LOWER BELT ASSEMBLY [DP]

18 FM0-1374-000 1 HEATER ASSEMBLY H4

19 FM0-1375-000 1 SHIFT CONTROL UPPER ASSEMBLY

20 FM0-1385-010 1 REFRESH PRESSURE ASSEMBLY

21 FM0-1386-000 1 REFRESH DRIVE UNIT M55

22 FM0-1499-000 1 SHIFT CONTROL ASSEMBLY, LOWER

23 FM0-2777-000 1 CABLE, REFRESH

24 FM0-4891-000 1 ENTRANCE GUIDE ASSEMBLY

25 FU5-9224-000 1 SCREW, BH4X6(YELLOW)

26 FU7-2306-000 2 SPRING, TENSION

27 FU7-2377-000 2 SPRING, TENSION

28 FU8-0019-000 1 ARM, SHIFT CONTROL, L

29 FU8-0020-000 1 ARM, SHIFT CONTROL, U

30 FU8-2358-000 1 SPRING, TORSION

31 FU9-0996-000 1 GEAR, 29T/19T

32 FU9-2417-000 1 SPRING, TORSION

33 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

34 VS1-7177-004 3 CONNECTOR, SNAP TIGHT, BK

35 WG8-5783-000 4 IC,PHOTO-INTERRUPTER,LG248NL1A
PS69, PS70, PS78, 
PS120

36 WS3-5970-000 2 CONNECTOR, DRAWER

37 XA9-0807-000 1 SCREW, W/SEAL, M3X6

38 XD9-0134-000 2 RING, E

39 XD9-0136-000 2 RING, E

40 FL0-4511-000 1 HANDLE, FIXING

41 FU5-9749-000 2 SCREW, STEPPED, M4
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811 FM1-C721-000 1 UPPER BELT ASSEMBLY
THM1, TP2
[DP]

1 FC0-9622-000 1 FLAG, BELT SENSOR

2 FM0-1379-000 1 TENSION ARM UNIT, FRONT

3 FM0-2778-000 1 CABLE, UPPER BELT UNIT

4 FM3-9604-000 1 FIXING FUSE PCB ASSEMBLY

5 FS1-9010-020 1 SCREW, STEPPED, M3

6 FU8-2356-000 1 SPRING, TENSION

7 FU9-0977-000 1 GEAR, 37T/42T

8 FU0-0126-000 1 GEAR, 31T

9 FU9-0979-000 1 GEAR, 14T

10 FU9-2344-000 1 SPRING, TORSION

11 WG8-5783-000 2 IC,PHOTO-INTERRUPTER,LG248NL1A PS71, PS72

12 XA9-0807-000 1 SCREW, W/SEAL, M3X6

13 XD9-0134-000 1 RING, E

14 XD9-0136-000 1 RING, E

15 XG9-0499-000 2 BEARING, BALL R-1560X2ZZR

16 XG9-0593-000 1 BEARING, BALL 1680HHRP0P15

17 FM1-D437-000 1 CLEANING ROLLER UNIT



Figure 812B
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812B FM1-P430-000 1 FIXING BASE ASS'Y

1 FC0-9528-000 1 ARM, PRESSURE SENSING

2 FC0-9530-000 2 CAM, PRESSURE

3 FE8-2811-000 1 COVER, PAPER DELIVERY, UPPER

4 FC0-9543-000 1 LEVER, WRAPPING SENSOR

5 FC0-9548-000 1 COVER, PAPER DELIVERY, LOWER

6 FC0-9874-000 1 COVER,INNER DELIVERY CONNECTOR

7 FC5-2598-000 2 BUSHING

8 FL1-1093-000 1 SUPPORT, SEPARATION SHAFT

9 FC7-1428-000 4 RIB,INNER PAPER DELIVERY GUIDE

10 FC7-1481-010 1 PLATE, HEATER CONNECTING

11 FC8-2023-000 1 PLATE, HEATER TERMINAL, F

12 FC8-2027-000 1 FLAG, B SENSOR, L

13 FC8-2029-000 1 GUIDE, CORD

14 FC8-2080-010 1 ROLLER, INNER DELIVERY, UPPER

15 FC8-2101-000 1 SPRING, TENSION

16 FC8-2106-010 1 ROLLER, BELT DETECT, LOWER

17 FE3-8162-000 1 ROLLER, INNER DELIVERY, LOWER

18 FC8-2507-010 1 COVER, THERMISTOR

19 FC8-2509-000 1 ARM, FLAG SAVE

20 FC9-3972-000 1 PLATE, HEATER CONNECTING

21 FC9-8425-000 1 LEVER, GUIDE

22 FE2-0267-010 1 GUIDE, CABLE, FRONT

23 FE3-8172-000 1 ELIMINATOR, STATIC CHARGE

24 FK2-2537-000 1 THERMISTOR THM2

25 FK2-6470-000 1 PHOTO-SENSOR, KUA0055C PS75

26 FK2-7870-000 1 THERMISTOR UNIT
THM3
[DP]

27 FK2-7871-000 1 THERMISTOR UNIT
THM4
[DP]

28 FL2-8588-000 1 GEAR, 15T

29 FL2-8763-000 1 HINGE

30 FM0-1383-000 1 PRESSURE CROSSMEMBER ASSEMBLY TP1

31 FM0-2772-000 1 CABLE, FIXING DRAWER

32 FM0-2773-000 1 CABLE, LOWER BELT THERMISTOR

33 FM0-2780-000 1 CABLE, LOWER BELT UNIT

34 FM0-2782-000 1 CABLE, FIXING OUTLET SENSOR

35 FM3-9585-000 1 THERMISTOR CONNECT PCB ASS'Y

36 FS1-1422-000 2 BUSHING

37 FS1-9010-020 9 SCREW, STEPPED, M3

38 FU6-2595-000 1 SPRING, TENTION

39 FU7-0394-000 1 GEAR, 30T

40 FU7-2310-000 1 SPRING, TORSION

41 FU7-2311-000 1 SPRING, TORSION

42 FU7-2380-000 1 SPRING, TORSION
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43 FL1-1283-000 1 GEAR, 43T/19T

44 FU9-2339-000 2 SPRING, COMPRESSION

45 FU2-1851-000 1 SPRING, TORSION

46 FU2-1852-000 1 SPRING, TORSION

47 FU9-2404-000 2 SPRING, COMPRESSION

48 RB2-0493-000 15 ROLLER, PAPER SENSOR

49 VS1-7177-002 2 CONNECTOR, SNAP TIGHT, BK

50 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK

51 VS1-7177-005 1 CONNECTOR, SNAP TIGHT, BK

52 VS1-7177-006 1 CONNECTOR, SNAP TIGHT, BK

53 VS1-7177-007 1 CONNECTOR, 7P, FEMALE, BK

54 VS1-7177-008 1 CONNECTOR, SNAP TIGHT, BK

55 VS1-8959-006 1 CONNECTOR, SNAP TIGHT, 6P, W

56 WG8-5783-000 4 IC,PHOTO-INTERRUPTER,LG248NL1A
PS73, PS74, PS76, 
PS77

57 XD9-0134-000 4 RING, E

58 XD9-0135-000 3 RING, E

59 XD9-0136-000 5 RING, E

60 XD9-0295-000 2 PIN, PARALLEL

61 XG9-0594-000 2 BEARING, BALL, MF126ZZ

62 FL2-8565-000 1 SUPPORT, HINGE, FRONT

63 FL2-8566-000 1 SUPPORT, HINGE, REAR

64 FM0-1382-000 1 SENSOR UNIT, PRESSURE RELEASE

501 XD1-1103-138 1 WASHER

502 XD1-1104-135 1 WASHER,COP

503 XD1-1206-233 2 WASHER

504 XD1-4200-402 1 WASHER, TOOTHED LOCK, M4



Figure 900A
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900A NPN RF CONTROLLER BOX ASSEMBLY

1 FC8-5174-000 4 RAIL, MAIN CONTROLLER, 1

2 FC9-3940-000 1 PLATE, MODULAR BLANKING

3 FK2-2529-000 1 FAN FM20

4 FL3-6670-000 1 FAN FM21

5 FK2-8431-000 1 CABLE, STANDARD SATA POWER, B

6 FK2-8433-000 1 CABLE, STANDARD SATA SIGNAL, B

7 FL3-7727-000 1 PANEL, REAR, UPPER

8 FM0-0322-000 1 MEMORY PCB ASSEMBLY

9 FM0-2757-000 1 CABLE, DC DC

10 FM0-2768-000 1 CABLE, SERIAL INTERFACE

11 FM0-2769-000 1 CABLE, DC CONTROLLER RISER

12 FM0-2845-000 1 CABLE, PCB ASSEMBLY, CAN

13 FM0-2850-000 1 CABLE, CONTROLLER FAN COOLING

14 FM0-2941-000 1 LASER P.S. CONNECT PCB ASS'Y

15 FM0-4326-000 1 MEMORY PCB ASSEMBLY

16 FM0-4695-000 1 TRANSCEIVER PCB ASSEMBLY, CAN

17 FM1-C876-000 1 TPM PCB ASSEMBLY

18 FM4-0759-000 1 CABLE, FAN

19 FM4-0780-000 1 BYPASS PCB ASS'Y, SUB

20 XA9-1959-000 3 SCREW, W/WASHER, M3X4

21 FU8-8257-000 1 LABEL, CAUTION

22 VS1-7177-003 2 CONNECTOR, SNAP TIGHT, BK

23 VS1-8412-005 1 CONNECTOR, SNAP TIGHT, BL

24 VS1-8412-019 1 CONNECTOR, SNAP TIGHT, BL

25 VS1-8959-005 1 CONNECTOR, SNAP TIGHT, 5P, W

26 VS1-8959-008 1 CONNECTOR, SNAP TIGHT, 8P, W

NSP FM1-X864-000 1 SATA-FLASH PCB ASSEMBLY

NSP FM4-1259-000 1 COUNTER PCB ASSEMBLY



Figure 910
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910 NPN RF DC POWER SUPPLY BOX ASSEMBLY

1 FK2-6461-000 1 FAN FM14

2 FK3-2593-000 2 FAN FM8, FM9

3 FM0-2749-000 1 CABLE, POWER SUPPLY CONNECTING

4 FM1-C706-000 2 DC POWER SUPPLY ASSEMBLY, 24V

5 FM3-4877-010 1 DC POWER SUPPLY ASSEMBLY, 12V

6 FM3-9586-000 1 DC POWER CONNECTING PCB ASS'Y

7 FM4-1354-000 1 CABLE, AC POWER SUPPLY, 12V

8 FM4-1355-000 2 CABLE, AC POWER SUPPLY, 24V

9 FM4-1360-000 2 CABLE(2), AC POWER SUPPLY, 24V

10 FM4-1361-000 1 CABLE, FAN

11 FM4-1362-000 1 CABLE, FAN

12 FM4-1370-000 1 CABLE, FAN

13 VS1-7177-003 3 CONNECTOR, SNAP TIGHT, BK

14 VS1-7177-004 1 CONNECTOR, SNAP TIGHT, BK



Figure 911B
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911B FM0-1563-000 1 IH POWER SUPPLY BOX ASSEMBLY
200V, 208V, 230V 
SEE NOTE

1 FK2-3679-000 1 FAN FM7

2 FM0-2748-000 1 CABLE, IH - AC CONNECTING

3 VS1-8412-023 1 CONNECTOR, SNAP TIGHT, BL

4 VS1-7177-003 1 CONNECTOR, SNAP TIGHT, BK



Figure 912B
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912B FM0-2939-000 1 HEATER POWER SUPPLY PCB ASS'Y
200V, 208V, 230V 
SEE NOTE

1 VD7-3422-002 1 FUSE FU101

T FK2-0598-000 1 TRANSFORMER T101

T FK2-0680-000 2 TRANSFORMER T161, T171

T FK2-0681-000 1 TRANSFORMER T102



Figure 913
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913 FM0-2927-000 1 RELAY PCB ASSEMBLY

IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC6
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931 FM0-2916-010 1 DC CONTROLLER I/F PCB ASS'Y

IC FK3-2323-000 4 IC, ASIC, T6VN7EFG-0002
IC38, IC42, IC43, 
IC44
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932 FM0-4353-000 1 MAIN CONTROLLER PCB ASS'Y, 1

1 FC8-5205-000 1 MOUNT, LEVER

2 FC9-4096-000 1 MOUNT, LEVER

3 FC9-4097-000 1 HANDLE

4 FC9-4098-000 2 LEVER

5 FL3-6670-000 1 FAN FM19

IC FK3-2212-000 1 IC, AU80610004671AASLBMH, IC1

IC FK4-1861-000 1 IC, 88E8075-B0-NNC2C000-W553, IC4
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933 FM0-4351-010 1 MAIN CONTROLLER PCB ASS'Y, 2

1 FC8-5205-000 2 MOUNT, LEVER

2 FC9-4098-000 2 LEVER

3 FC9-4156-000 1 HANDLE

4 FU6-8861-000 1 LABEL, MEMORY CAUTION

IC FK3-3793-000 1 IC, CLOCK GENERATOR IC1

IC FK2-8345-000 1 IC, UPD8085517F1-612-MNB-A IC20

IC FK2-9788-000 1 IC, R8A03019ABG U100, IC22

IC FK2-3218-000 1 IC, MB87L8650, GATE ARRAY IC28

IC FK3-3792-000 1 IC, CLOCK GENERATOR IC43

IC FL3-4283-000 1 IC, SST39VF200A-70-4C-EKE, IC60

IC FK2-8353-000 1 IC, PD812006F5-D11-PN9-A, ASIC IC6
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934 FM0-2922-000 1 DC CONTROLLER DIFF PCB ASS'Y

IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC1
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940 FM0-1438-000 1 RISER PCB ASSEMBLY

IC FK2-3218-000 1 IC, MB87L8650, GATE ARRAY IC1
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950 FM1-M170-000 1 LASER INTERFACE PCB ASSEMBLY

IC FK3-3985-000 4 IC,MB8AA4570-GE1
IC26, IC27, IC28, 
IC29
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960 FM0-2923-000 1 PAPER PICK-UP DRIVER PCB ASS'Y

IC FK3-2323-000 2 IC, ASIC, T6VN7EFG-0002 IC22, IC23
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961 FM0-2925-000 1 REG. PATCH DRIVER PCB ASSEMBLY

IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC15
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962B FM0-2920-000 1 AC DRIVER PCB ASSEMBLY
200V, 208V 
SEE NOTE

1 VD7-3503-151 1 FUSE, 250V, 3.15A FU2
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962C FM0-2929-000 1 AC DRIVER PCB ASSEMBLY 230V SEE NOTE

1 VD7-3503-151 1 FUSE, 250V, 3.15A FU2
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963 FM0-2928-000 1 BUFFER DRIVER PCB ASSEMBLY SEE NOTE

IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC7
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964B FM0-2930-000 1 DRUM HEATER DRIVER PCB ASS'Y
200V, 208V, 230V 
SEE NOTE

1 VD7-3501-001 2 FUSE FU1, FU2

T FK3-2592-000 1 TRANSFORMER, POWER T1
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965 FM0-2924-000 1 FIXING/FEEDER DRIVER PCB ASS'Y

IC FK3-2323-000 2 IC, ASIC, T6VN7EFG-0002 IC21, IC22
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966 FM0-4928-000 1 CIS DRIVER PCB ASSEMBLY

IC FK3-2323-000 1 IC, ASIC, T6VN7EFG-0002 IC501
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983 FM0-1433-000 1 DRUM POST HIGH VOLTAGE ASS'Y SEE NOTE

1 FK2-7718-000 1 TRANSFORMER, H.V. TRN1

2 FM0-2827-000 1 CABLE, DRUM POST HIGH VOLTAGE

3 FM0-2101-000 1 CABLE, SIGNAL CONNECTING
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984 FM1-D966-000 1 POST HIGH VOLTAGE PCB ASSEMBLY SEE NOTE

T FH3-0967-000 1 TRANSFORMER, INVERTER T301
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985 FM1-C965-000 1 1ST CORONA HIGH VOLTAGE PCB

IC FK3-2324-000 1 IC, ASIC, QFP100-P-1420-0.65A IC9

T FK3-2590-000 3 TRANSFORMER, INVERTER T101, T301, T501
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986 FM1-D965-000 1 2ND TRNSFR. STATIC CHARGE H.V. SEE NOTE

T FH3-0967-000 1 TRANSFORMER, INVERTER T200
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987 FM0-2936-000 1 2ND TRANSFER H.V. PCB ASS'Y SEE NOTE
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990 NPN RF HARD DISK DRIVE ASSEMBLY

1 FC9-9341-000 1 PLATE, GROUNDING

2 FK3-3815-000 1 HDD, WD10EURX-63UY4Y0

3 FM3-9951-000 1 LATCH SHAFT UNIT

4 FS5-9391-000 2 SCREW, STEPPED, M3

5 FU5-9599-000 4 SCREW, STEPPED, #6X32

6 XA9-1496-000 1 SCREW,M3X6.4

7 XH9-0151-000 4 DAMPER, CUSHION
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Y90 NPN RF AUTO GRADATION SENSOR 208V

1 FM0-2860-000 1 CABLE, SENSOR

2 FM0-4938-000 1 COLOR SENSOR PCB ASSEMBLY
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